SPORTON LAB.

FCC RF Test Report

Report No. : FR480804D

Mode Band (%a:g) Antenna Modulation Channel | Frequency g::g RU Remark
Mode 47 U-NII-2C | 5.47-5.725 CDD 0+1 802.11ax HE20 100 5500 MCSO0 RU52/37 -
Mode 48 U-NII-2C | 5.47-5.725 CDD 0+1 802.11ax HE20 140 5700 MCS0  RU52/40 -
Mode 49 U-NII-1 5.15-5.25 | CDD 0+1  802.11ax HE20 36 5180 MCSO0 RU106/53 -
Mode 50 = U-NII-2A 5.25-5.35 HCDD 0+1 802.11ax HE20 64 5320 MCSO0 RU106/54 -
Mode 51  U-NII-2C | 5.47-5.725 CDD 0+1 802.11ax HE20 100 5500 MCSO0 RU106/53 -
Mode 52 U-NII-2C | 5.47-5.725 CDD 0+1 802.11ax HE20 140 5700 MCSO0 RU106/54 -
Mode 53 U-NII-1 5.15-5.25 HCDD 0+1 802.11ax HE40 38 5190 MCSO0 Full -
Mode 54 U-NII-1 5.15-5.25 HCDD 0+1 802.11ax HE40 46 5230 MCSO0 Full -
Mode 55  U-NII-2A 5.25-5.35 | CDD 0+1 802.11ax HE40 54 5270 MCSO0 Full -
Mode 56 = U-NII-2A 5.25-5.35 | CDD 0+1  802.11ax HE40 62 5310 MCSO0 Full -
Mode 57 U-NII-2C | 5.47-5.725 CDD 0+1 802.11ax HE40 102 5510 MCSO0 Full -
Mode 58  U-NII-2C | 5.47-5.725 CDD 0+1 802.11ax HE40 110 5550 MCSO0 Full -
Mode 59  U-NII-2C | 5.47-5.725 CDD 0+1 802.11ax HE40 134 5670 MCSO0 Full -
Mode 60 U-NII-1 5.15-5.25 | CDD 0+1  802.11ax HE80 42 5210 MCSO0 Full -
Mode 61  U-NII-2A 5.25-5.35 | CDD 0+1  802.11ax HE80 58 5290 MCSO0 Full -
Mode 62  U-NII-2C | 5.47-5.725 CDD 0+1 802.11ax HE80 106 5530 MCSO0 Full -
Mode 63 U-NII-2C | 5.47-5.725 CDD 0+1 802.11ax HE80 122 5610 MCSO0 Full -
Mode 64  U-NII-2A 5.15-5.35 | CDD 0+1 802.11ax HE160 50 5250 MCSO0 Full -
Mode 65 U-NII-2C | 5.47-5.725 CDD 0+1 802.11ax HE160 114 5570 MCSO0 Full -
Mode 66 U-NII-3 5.725-5.85 | CDD 0+1 802.11a 149 5745 6Mbps - -
Mode 67 U-NII-3 5.725-5.85 | CDD 0+1 802.11a 157 5785 6Mbps - -
Mode 68 U-NII-3 5.725-5.85 | CDD 0+1 802.11a 165 5825 6Mbps - -
Mode 69 U-NII-3 5.725-5.85 | CDD 0+1 802.11ac VHT20 149 5745 MCSO0 - -
Mode 70 U-NII-3 5.725-5.85 | CDD 0+1  802.11ac VHT20 157 5785 MCSO0 - -
Mode 71 U-NII-3 5.725-5.85 | CDD 0+1  802.11ac VHT20 165 5825 MCSO0 - -
Mode 72 U-NII-3 5.725-5.85 | CDD 0+1  802.11n HT40 151 5755 MCSO0 - -
Mode 73 U-NII-3 5.725-5.85 | CDD 0+1  802.11n HT40 159 5795 MCSO0 - -
Mode 74 U-NII-3 5.725-5.85 | CDD 0+1  802.11ac VHT80 155 5775 MCSO0 - -
Mode 75 U-NII-3 5.725-5.85 | CDD 0+1 802.11ax HE20 149 5745 MCSO0 Full -
Mode 76 U-NII-3 5.725-5.85 | CDD 0+1  802.11ax HE20 157 5785 MCSO0 Full -
Mode 77 U-NII-3 5.725-5.85 | CDD 0+1 802.11ax HE20 165 5825 MCSO0 Full -
Mode 78 U-NII-3 5.725-5.85 | CDD 0+1 802.11ax HE40 151 5755 MCSO0 Full -
Mode 79 U-NII-3 5.725-5.85 | CDD 0+1 802.11ax HE40 159 5795 MCSO0 Full -
Mode 80 U-NII-3 5.725-5.85 | CDD 0+1 802.11ax HE80 155 5775 MCSO0 Full -
Mode 81 U-NII-3 5.725-5.85 | CDD 0+1 802.11ax HE20 149 5745 MCSO0 = RU26/0 -
Mode 82 U-NII-3 5.725-5.85 | CDD 0+1 802.11ax HE20 165 5825 MCSO = RU26/8 -
Mode 83 U-NII-3 5.725-5.85 | CDD 0+1 802.11ax HE20 149 5745 MCSO0 RU52/37 -
Mode 84 U-NII-3 5.725-5.85 | CDD 0+1 802.11ax HE20 165 5825 MCSO0  RU52/40 -
Mode 85 U-NII-3 5.725-5.85 | CDD 0+1 802.11ax HE20 149 5745 MCSO0 RU106/53 -
Mode 86 U-NII-3 5.725-5.85 | CDD 0+1 802.11ax HE20 165 5825 MCSO0 RU106/54 -
Mode 87 = U-NII-2C 5.47-5.85 | CDD 0+1 802.11a 144 5720 6Mbps - -
Mode 88  U-NII-2C 5.47-5.85 | CDD 0+1  802.11lac VHT20 144 5720 MCSO0 - -
Mode 89  U-NII-2C 5.47-5.85 CDD 0+1 802.11n HT40 142 5710 MCSO0 - -
Mode 90 = U-NII-2C 5.47-5.85 A CDD 0+1 802.11ac VHT80 138 5690 MCSO0 - -
Mode 91  U-NII-2C 5.47-5.85 | CDD 0+1  802.11ax HE20 144 5720 MCSO0 Full -
Mode 92 U-NII-2C 5.47-5.85 A CDD 0+1 802.11ax HE40 142 5710 MCSO0 Full -
Mode 93 U-NII-2C 5.47-5.85 A CDD 0+1 802.11ax HE80 138 5690 MCSO0 Full -
Mode 96 2.4G 2400-2483.5 0 Bluetooth-LE 38 2478 2Mbps - -

U-NII-1 5.15-5.25 | CDD 0+1  802.11ax HE80 42 5210 MCSO0 Full -
Mode 97 2.4G 2400-2483.5 2 Bluetooth-LE 38 2478 2Mbps - -

U-NII-1 5.15-5.25 A CDD 0+1 802.11ax HE80 42 5210 MCSO0 Full -
Sporton International Inc. (KunShan) Page Number : C2 of C286

TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG




SPORTON LAB.

FCC RF Test Report

Report No. : FR480804D

Summary of each worse mode

Mode Modulation Ch. (T\/rlaqz) (dll_;,i\</‘allrn) (dlé'un\]/'/tm) M(%rg)m Pol. Zszk Result Remark
1 802.11a 36  5149.60 45.39 54.00 -8.61 H | AVERAGE Pass Band Edge
1 802.11a 36 | 10360.00 45.51 68.20 -22.69 H PEAK Pass Harmonic
2 802.11a 44 - - - - - - - Band Edge
2 802.11a 44 | 10440.00 44.82 68.20 -23.38 H PEAK Pass Harmonic
3 802.11a 48 - - - - - - - Band Edge
3 802.11a 48 | 10480.00 45.29 68.20 -22.91 H PEAK Pass Harmonic
4 802.11a 52 - - - - - - - Band Edge
4 802.11a 52 | 10520.00 44.96 68.20 -23.24 H PEAK Pass Harmonic
5 802.11a 60 - - - - - - - Band Edge
5 802.11a 60 | 10600.00 44.90 74.00 -29.10 H PEAK Pass Harmonic
6 802.11a 64 = 5350.00 42.78 54.00 -11.22 H | AVERAGE @ Pass @ Band Edge
6 802.11a 64 | 10640.00 45.38 74.00 -28.62 H PEAK Pass Harmonic
7 802.11a 100 | 5467.12 60.19 68.20 -8.01 H PEAK Pass | Band Edge
7 802.11a 100 | 11000.00 44.42 74.00 -29.58 H PEAK Pass Harmonic
8 802.11a 116 - - - - - - - Band Edge
8 802.11a 116 = 7440.00 46.51 74.00 -27.49 H Peak Pass Harmonic
9 802.11a 140 @ 5725.40 64.86 68.20 -3.34 H PEAK Pass | Band Edge
9 802.11a 140 @ 7600.60 48.11 74.00 -25.89 H Peak Pass Harmonic
10 802.11ac VHT20 36 = 5147.90 43.67 54.00 -10.33 H | AVERAGE @ Pass @ Band Edge
10 802.11ac VHT20 36 | 10360.00 45.01 68.20 -23.19 \Y PEAK Pass Harmonic
11 802.11ac VHT20 44 - - - - - - - Band Edge
11 802.11ac VHT20 44 | 10440.00 44.84 68.20 -23.36 \Y, PEAK Pass Harmonic
12 802.11ac VHT20 48 - - - - - - - Band Edge
12 802.11ac VHT20 48 | 10480.00 45.31 68.20 -22.89 H PEAK Pass Harmonic
13 802.11ac VHT20 52 - - - - - - - Band Edge
13 802.11ac VHT20 52 | 10520.00 45.07 68.20 -23.13 H PEAK Pass Harmonic
14 802.11ac VHT20 60 - - - - - - - Band Edge
14 802.11ac VHT20 60  10600.00 45.66 74.00 -28.34 H PEAK Pass Harmonic
15 802.11ac VHT20 64 = 5350.00 42.97 54.00 -11.03 V | AVERAGE @ Pass | Band Edge
15 802.11ac VHT20 64 | 10640.00 45.27 74.00 -28.73 H PEAK Pass Harmonic
16 802.11ac VHT20 | 100 @ 5456.08 42.82 54.00 -11.18 H | AVERAGE @ Pass @ Band Edge
16 802.11ac VHT20 | 100 | 11000.00 44.20 74.00 -29.80 H PEAK Pass Harmonic
17 802.11ac VHT20 | 116 - - - - - - - Band Edge
17 802.11ac VHT20 | 116 @ 7440.00 46.46 74.00 -27.54 Y, Peak Pass Harmonic
18 802.11ac VHT20 | 140 5725.56 54.55 68.20 -13.65 Y, PEAK Pass | Band Edge
18 802.11ac VHT20 140 @ 7600.60 47.09 74.00 -26.91 \ Peak Pass Harmonic
19 802.11n HT40 38 | 5147.52 48.00 54.00 -6.00 H | AVERAGE @ Pass @ Band Edge
19 802.11n HT40 38 | 10380.00 44.31 68.20 -23.89 H PEAK Pass Harmonic
20 802.11n HT40 46 | 5146.40 41.95 54.00 -12.05 H | AVERAGE Pass @ Band Edge
20 802.11n HT40 46 | 10460.00 45.88 68.20 -22.32 H PEAK Pass Harmonic
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FCC RF Test Report

Report No. : FR480804D

Mode Modulation Ch. (T\/rlaqz) (dll_;,i\</‘allrn) (dlé'un\]/'/tm) M(%rg)m Pol. Zszk Result Remark
21 802.11n HT40 54 - - - - - - - Band Edge
21 802.11n HT40 54 | 10540.00 46.31 68.20 -21.89 Y, PEAK Pass Harmonic
22 802.11n HT40 62  5353.60 50.77 54.00 -3.23 H | AVERAGE @ Pass @ Band Edge
22 802.11n HT40 62 | 10620.00 45.23 74.00 -28.77 \% PEAK Pass Harmonic
23 802.11n HT40 102 = 5466.64 62.22 68.20 -5.98 H PEAK Pass | Band Edge
23 802.11n HT40 102 | 11020.00 44.28 74.00 -29.72 Y, PEAK Pass Harmonic
24 802.11n HT40 110 - - - - - - - Band Edge
24 802.11n HT40 110 = 7400.40 46.10 74.00 -27.90 H Peak Pass Harmonic
25 802.11n HT40 134 5726.36 58.06 68.20 -10.14 H PEAK Pass | Band Edge
25 802.11n HT40 134 = 7559.90 47.65 74.00 -26.35 \Y Peak Pass Harmonic
26 802.11ac VHT80 42 | 5144.32 48.83 54.00 -5.17 H | AVERAGE @ Pass @ Band Edge
26 802.11ac VHT80 42 | 10420.00 44.32 68.20 -23.88 H PEAK Pass Harmonic
27 802.11ac VHT80 58 ' 5352.70 48.09 54.00 -5.91 H | AVERAGE @ Pass @ Band Edge
27 802.11ac VHT80 58 | 10580.00 44.31 68.20 -23.89 H PEAK Pass Harmonic
28 802.11ac VHT80 | 106 @ 5454.64 48.73 54.00 -5.27 H | AVERAGE @ Pass @ Band Edge
28 802.11ac VHT80 | 106 @ 11060.00 44.76 74.00 -29.24 \% PEAK Pass Harmonic
29 802.11ac VHT80 | 122 @ 5455.12 39.70 54.00 -14.30 H | AVERAGE @ Pass @ Band Edge
29 802.11ac VHT80 | 122 | 11220.00 45.32 74.00 -28.68 H PEAK Pass Harmonic
30 | 802.11ac VHT160 @ 50 @ 5097.75 48.67 54.00 -5.33 H | AVERAGE @ Pass @ Band Edge
30 | 802.11ac VHT160 50 | 10500.00 44.77 68.20 -23.43 H PEAK Pass Harmonic
31 | 802.1lac VHT160 @ 114 | 5425.24 48.58 54.00 -5.42 H | AVERAGE @ Pass @ Band Edge
31 | 802.11ac VHT160 @114 7426.80 45.54 74.00 -28.46 H Peak Pass Harmonic
32 802.11ax HE20 36 = 5149.50 42.57 54.00 -11.43 H | AVERAGE @ Pass @ Band Edge
32 802.11ax HE20 36 | 10360.00 44.97 68.20 -23.23 H PEAK Pass Harmonic
33 802.11ax HE20 44 - - - - - - - Band Edge
33 802.11ax HE20 44 | 10440.00 44.50 68.20 -23.70 H PEAK Pass Harmonic
34 802.11ax HE20 48 - - - - - - - Band Edge
34 802.11ax HE20 48 | 10480.00 44.87 68.20 -23.33 H PEAK Pass Harmonic
35 802.11ax HE20 52 - - - - - - - Band Edge
35 802.11ax HE20 52 | 10520.00 44.73 68.20 -23.47 \Y PEAK Pass Harmonic
36 802.11ax HE20 60 - - - - - - - Band Edge
36 802.11ax HE20 60  10600.00 44.72 74.00 -29.28 \Y PEAK Pass Harmonic
37 802.11ax HE20 64 = 5350.00 43.47 54.00 -10.53 H | AVERAGE @ Pass @ Band Edge
37 802.11ax HE20 64 = 10640.00 45.09 74.00 -28.91 H PEAK Pass Harmonic
38 802.11ax HE20 100 5468.24 59.63 68.20 -8.57 H PEAK Pass | Band Edge
38 802.11ax HE20 100 | 11000.00 43.21 74.00 -30.79 \% PEAK Pass Harmonic
39 802.11ax HE20 116 - - - - - - - Band Edge
39 802.11ax HE20 116 | 7440.00 46.43 74.00 -27.57 \% Peak Pass Harmonic
40 802.11ax HE20 140 @ 5726.12 64.26 68.20 -3.94 H PEAK Pass | Band Edge
40 802.11ax HE20 140 = 7599.50 46.72 74.00 -27.28 H Peak Pass Harmonic
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Mode Modulation Ch. (T\/rlaqz) (dll_;,i\</‘allrn) (dlé'un\]/'/tm) M(%rg)m Pol. Zszk Result Remark
41 802.11ax HE20 36  5136.40 41.75 54.00 -12.25 H ' AVERAGE Pass @ Band Edge
41 802.11ax HE20 36 - - - - - - - Harmonic
42 802.11ax HE20 64 | 5358.30 66.32 74.00 -7.68 H PEAK Pass | Band Edge
42 802.11ax HE20 64 - - - - - - - Harmonic
43 802.11ax HE20 100 = 5457.04 40.89 54.00 -13.11 H | AVERAGE @ Pass @ Band Edge
43 802.11ax HE20 100 - - - - - - - Harmonic
44 802.11ax HE20 140 @ 5725.96 56.40 68.20 -11.80 H PEAK Pass | Band Edge
44 802.11ax HE20 140 - - - - - - - Harmonic
45 802.11ax HE20 36 = 5150.00 41.77 54.00 -12.23 H | AVERAGE @ Pass @ Band Edge
45 802.11ax HE20 36 - - - - - - - Harmonic
46 802.11ax HE20 64 = 5351.80 68.95 74.00 -5.05 H PEAK Pass | Band Edge
46 802.11ax HE20 64 - - - - - - - Harmonic
47 802.11ax HE20 100 | 5459.92 40.82 54.00 -13.18 H | AVERAGE @ Pass @ Band Edge
47 802.11ax HE20 100 - - - - - - - Harmonic
48 802.11ax HE20 140 @ 5727.24 64.21 68.20 -3.99 H PEAK Pass | Band Edge
48 802.11ax HE20 140 - - - - - - - Harmonic
49 802.11ax HE20 36 = 5148.80 39.79 54.00 -14.21 H | AVERAGE @ Pass @ Band Edge
49 802.11ax HE20 36 - - - - - - - Harmonic
50 802.11ax HE20 64 = 5368.50 61.81 74.00 -12.19 \% PEAK Pass | Band Edge
50 802.11ax HE20 64 - - - - - - - Harmonic
51 802.11ax HE20 100 5462.96 57.59 68.20 -10.61 H PEAK Pass | Band Edge
51 802.11ax HE20 100 - - - - - - - Harmonic
52 802.11ax HE20 140 @ 5725.16 62.94 68.20 -5.26 H PEAK Pass | Band Edge
52 802.11ax HE20 140 - - - - - - - Harmonic
53 802.11ax HE40 38 | 5148.32 49.25 54.00 -4.75 H ' AVERAGE Pass @ Band Edge
53 802.11ax HE40 38 | 10380.00 44.09 68.20 -24.11 \% PEAK Pass Harmonic
54 802.11ax HE40 46 | 5148.48 40.43 54.00 -13.57 H | AVERAGE @ Pass @ Band Edge
54 802.11ax HE40 46 | 10460.00 44.23 68.20 -23.97 H PEAK Pass Harmonic
55 802.11ax HE40 54 - - - - - - - Band Edge
55 802.11ax HE40 54 | 10540.00 44.97 68.20 -23.23 \% PEAK Pass Harmonic
56 802.11ax HE40 62  5350.00 50.84 54.00 -3.16 H | AVERAGE @ Pass @ Band Edge
56 802.11ax HE40 62 | 10620.00 46.02 74.00 -27.98 \% PEAK Pass Harmonic
57 802.11ax HE40 102 = 5469.52 63.92 68.20 -4.28 H PEAK Pass | Band Edge
57 802.11ax HE40 102 | 11020.00 45.28 74.00 -28.72 Y, PEAK Pass Harmonic
58 802.11ax HE40 110 - - - - - - - Band Edge
58 802.11ax HE40 110 | 7400.40 46.79 74.00 -27.21 \% Peak Pass Harmonic
59 802.11ax HE40 134 | 5725.48 59.92 68.20 -8.28 \Y PEAK Pass | Band Edge
59 802.11ax HE40 134 = 7559.90 47.56 74.00 -26.44 \% Peak Pass Harmonic
60 802.11ax HE80 42 | 5148.16 50.85 54.00 -3.15 H | AVERAGE Pass @ Band Edge
60 802.11ax HE80 42 | 10420.00 43.95 68.20 -24.25 Y, PEAK Pass Harmonic
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Report No. : FR480804D

Mode Modulation Ch. (Tvruﬁi) (dll_;,i\</‘allrn) (dlé'un\]/'/tm) M(%rg)ln Pol. Zszk Result Remark
61 802.11ax HE80 58 @ 5355.10 47.50 54.00 -6.50 H | AVERAGE Pass Band Edge
61 802.11ax HE80 58 ' 10580.00 45.12 68.20 -23.08 H PEAK Pass Harmonic
62 802.11ax HE80 106 = 5457.68 50.20 54.00 -3.80 H | AVERAGE @ Pass @ Band Edge
62 802.11ax HE80 106 | 11060.00 44.79 74.00 -29.21 H PEAK Pass Harmonic
63 802.11ax HE80 122 | 5725.24 54.54 68.20 -13.66 \Y PEAK Pass | Band Edge
63 802.11ax HE80 122 | 11220.00 46.06 74.00 -27.94 Y, PEAK Pass Harmonic
64 802.11ax HE160 50 = 5098.50 47.02 54.00 -6.98 H | AVERAGE Pass Band Edge
64 802.11ax HE160 50 ' 10500.00 45.37 68.20 -22.83 Y, PEAK Pass Harmonic
65 802.11ax HE160 @ 114 @ 5417.76 51.34 54.00 -2.66 H | AVERAGE @ Pass @ Band Edge
65 802.11ax HE160 @ 114 | 7426.80 46.19 74.00 -27.81 \Y Peak Pass Harmonic
66 802.11a 149 = 5620.40 48.81 68.20 -19.39 H PEAK Pass | Band Edge
66 802.11a 149 = 7660.00 47.75 74.00 -26.25 H Peak Pass Harmonic
67 802.11a 157 - - - - - - - Band Edge
67 802.11a 157 | 11570.00 45.11 74.00 -28.89 H PEAK Pass Harmonic
68 802.11a 165 5968.40 49.76 68.20 -18.44 H PEAK Pass | Band Edge
68 802.11a 165 @ 11650.00 46.51 74.00 -27.49 \Y PEAK Pass Harmonic
69 802.11ac VHT20 | 149 @ 5605.20 49.08 68.20 -19.12 \Y PEAK Pass | Band Edge
69 802.11ac VHT20 | 149 @ 7660.00 47.28 74.00 -26.72 H Peak Pass Harmonic
70 802.11ac VHT20 | 157 - - - - - - - Band Edge
70 802.11ac VHT20 | 157 @ 7713.90 46.31 74.00 -27.69 \Y Peak Pass Harmonic
71 802.11ac VHT20 | 165  5942.80 49.93 68.20 -18.27 H PEAK Pass | Band Edge
71 802.11ac VHT20 | 165 7766.70 45.16 68.20 -23.04 \Y, Peak Pass Harmonic
72 802.11n HT40 151 = 5626.66 51.21 68.20 -16.99 H PEAK Pass | Band Edge
72 802.11n HT40 151 | 11510.00 46.80 74.00 -27.20 H PEAK Pass Harmonic
73 802.11n HT40 159 = 5942.00 50.25 68.20 -17.95 H PEAK Pass | Band Edge
73 802.11n HT40 159 | 11590.00 46.14 74.00 -27.86 H PEAK Pass Harmonic
74 802.11ac VHT80 | 155 5642.00 53.75 68.20 -14.45 H PEAK Pass | Band Edge
74 802.11ac VHT80 | 155  7699.60 48.04 74.00 -25.96 \Y, Peak Pass Harmonic
75 802.11ax HE20 149 = 5605.60 49.24 68.20 -18.96 \Y, PEAK Pass | Band Edge
75 802.11ax HE20 149 | 7660.00 46.23 54.00 -1.77 \% Average Pass Harmonic
76 802.11ax HE20 157 - - - - - - - Band Edge
76 802.11ax HE20 157 = 7712.80 47.09 74.00 -26.91 H Peak Pass Harmonic
77 802.11ax HE20 165 5926.40 50.17 68.20 -18.03 H PEAK Pass | Band Edge
77 802.11ax HE20 165 7766.65 47.97 68.20 -20.23 Y, PEAK Pass Harmonic
78 802.11ax HE40 151 = 5647.12 51.33 68.20 -16.87 H PEAK Pass | Band Edge
78 802.11ax HE40 151 | 11510.00 47.53 74.00 -26.47 H PEAK Pass Harmonic
79 802.11ax HE40 159 @ 5633.20 50.44 68.20 -17.76 H PEAK Pass Band Edge
79 802.11ax HE40 159 | 7727.05 43.45 54.00 -10.55 \ AVERAGE Pass Harmonic
80 802.11ax HE80 155 = 5650.00 53.09 68.20 -15.11 H PEAK Pass | Band Edge
80 802.11ax HE80 155 | 11550.00 46.48 74.00 -27.52 H PEAK Pass Harmonic
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Mode Modulation Ch. (T\/rlaqz) (dll_;,i\</‘allrn) (dlé'un\]/'/tm) M(%rg)m Pol. Zszk Result Remark
81 802.11ax HE20 149 = 5642.40 49.93 68.20 -18.27 H PEAK Pass | Band Edge
81 802.11ax HE20 149 - - - - - - - Harmonic
82 802.11ax HE20 165 5923.60 52.57 69.23 -16.66 H PEAK Pass | Band Edge
82 802.11ax HE20 165 - - - - - - - Harmonic
83 802.11ax HE20 149 | 5622.00 49.46 68.20 -18.74 H PEAK Pass | Band Edge
83 802.11ax HE20 149 - - - - - - - Harmonic
84 802.11ax HE20 165 5932.40 53.01 68.20 -15.19 Vv PEAK Pass | Band Edge
84 802.11ax HE20 165 - - - - - - - Harmonic
85 802.11ax HE20 149 = 5644.40 49.69 68.20 -18.51 H PEAK Pass | Band Edge
85 802.11ax HE20 149 - - - - - - - Harmonic
86 802.11ax HE20 165 5986.80 55.08 68.20 -13.12 H PEAK Pass | Band Edge
86 802.11ax HE20 165 - - - - - - - Harmonic
87 802.11a 144 - - - - - - - Band Edge
87 802.11a 144 | 7627.00 47.11 74.00 -26.89 \Y Peak Pass Harmonic
88 802.11ac VHT20 | 144 - - - - - - - Band Edge
88 802.11ac VHT20 | 144 @ 7627.00 46.75 74.00 -27.25 \Y Peak Pass Harmonic
89 802.11n HT40 142 - - - - - - - Band Edge
89 802.11n HT40 142 | 11420.00 45.79 74.00 -28.21 \% PEAK Pass Harmonic
90 802.11ac VHT80 | 138 - - - - - - - Band Edge
90 802.11ac VHT80 | 138 | 11380.00 46.39 74.00 -27.61 \% PEAK Pass Harmonic
91 802.11ax HE20 144 - - - - - - - Band Edge
91 802.11ax HE20 144 = 7627.00 46.59 74.00 -27.41 \Y, Peak Pass Harmonic
92 802.11ax HE40 142 - - - - - - - Band Edge
92 802.11ax HE40 142 | 7613.80 46.76 74.00 -27.24 \% Peak Pass Harmonic
93 802.11ax HE80 138 - - - - - - - Band Edge
93 802.11ax HE80 138 = 7587.40 47.05 74.00 -26.95 \% Peak Pass Harmonic

Bluetooth-LE 38 | 2499.88 42.83 54.00 -11.17 H | AVERAGE @ Pass @ Band Edge

Bluetooth-LE 38 | 5210.13 52.21 74.00 -21.79 H Peak Pass Harmonic

% 802.11ax HE80 42 | 5146.31 50.90 54.00 -3.10 H | AVERAGE @ Pass @ Band Edge

802.11ax HE80 42 | 10420.00 43.31 68.20 -24.89 \% PEAK Pass Harmonic

Bluetooth-LE 38 | 2499.82 42.76 54.00 -11.24 H ' AVERAGE Pass @ Band Edge

Bluetooth-LE 38 | 5210.13 51.47 74.00 -22.53 H Peak Pass Harmonic

o7 802.11ax HE80 42 | 5146.17 51.17 54.00 -2.83 H | AVERAGE @ Pass @ Band Edge

802.11ax HE80 42 | 10420.00 43.46 68.20 -24.74 H PEAK Pass Harmonic
Sporton International Inc. (KunShan) Page Number . C7 of C286

TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG




o ss. FCC RF Test Report Report No. : FR480804D
1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
] | | G0N U 2A -2
50 50
1
LTS 448 W
Peak
325 35
163 163
sl 50, 5140, 580, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5149.50 55.95 74.00 -18.05 48.04 34.60 10.65 37.34 0.0 308 133 PEMK 1 5180.00 11171 --veev oomeee 103,69 34.66 19.69 37.33 0.00 300 133 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
56 ULNI-0-N-ZA-U-HI-2CIAVG)
48 1 448
Av
) 325 35
163 163
sl 50, 5140, 580, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5149.60 45.39 54.00 -B.61 37.48 34.60 10.65 37.34 @.00 309 133 AVERAGE 1 5160.00 103,04 ----vv -onee- 95.04 34.65 10.68 37.33 0.00 300 133 AVERAGE
Sporton International Inc. (KunShan) Page Number . C8 of C286
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saranas. FCC RF Test Report

Report No. : FR480804D

1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT CDD 0+1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
B3 813
] | | G0N 2A -2
650 50
1
48 448 il
Peak
325 35
163 163
sl 50, 5140, 80, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5149.60 56.52 74.00 -17.48 48.61 34.60 10.65 37.34 0.0 302 187 PEAK 1 5180.00 106,50 -----v -=--=- 98.48 34.66 10.69 37.33 0.00 302 187 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
50 50
50 ULNI-U-NZA-U-HI-2CIAVG) L o SGUNAN-ZAN-2C )
48 1 448
AY S
) 325 35
163 163
sl 50, 5140, 80, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5149.70 44.22 54.00 -9.78 36.31 34.60 10.65 37.34 @.00 32 187 AVERAGE 1 5180.00 99.69 ----ev -eeoe- 91.67 34.66 10.69 37.33 0.00 302 187 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG
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SPORTON LAB.

FCC RF Test Report

Report No. : FR480804D

Pol. Horizontal Vertical
1‘,““mellilﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T AL LT LT
4 B G NN 2A--ZCHAVG) 4 B 50 UM 2A- - 2CAVG)
Peak s b y ‘ sty
R A s
Avg 35 3!
163 163
7000 s200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 10368.09 45.51 68.20 -20.69 59.15 37.68 15.30 66.54 .00 == PEAK 1 10360.00 44.91 68.20 -23.29 58.5% 37.60 15.29 66.54 @.08 -~ - PEAK

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG
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saranas. FCC RF Test Report Report No. : FR480804D

Pol. Horizontal Vertical
mmﬁl[ﬂﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T JLm 1T
4 B G NN 2A--ZCHAVG) 4 B 50 UM 2A- - 2CAVG)
183 4 — — g 1 #JM
Peak " WW . TP Py etk
Avg 35 3!
163 163
7000 s200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 10440.00 4482 68.20 -23.38 58.36 37.65 15.36 66.55 @.08 -~ -- PEAK 1 10440.00 44.46 68.20 -23.74 5B.61 37.64 15.36 66.55 @.08 - - PEAK
Sporton International Inc. (KunShan) Page Number : C11 of C286
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saranas. FCC RF Test Report Report No. : FR480804D

Pol. Horizontal Vertical
mmﬁl[ﬂﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T JLm 1T
4 B G NN 2A--ZCHAVG) 4 B 50 UM 2A- - 2CAVG)
AR
Peak o *‘ f e MWW
g P Nyt
Avg 35 3!
163 163
7000 s200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 10480.08 45.29 68.20 -20.91 58.78 37.68 15.39 66.56 @.08 -~  -- PEAK 1 1p480.00 45.13 68.20 -23.07 58.61 37.69 15.39 66.56 @.08 -~ - PEAK
Sporton International Inc. (KunShan) Page Number : C12 of C286
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saranas. FCC RF Test Report

Report No. : FR480804D

Pol. Horizontal Vertical
mmﬁl[ﬂﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T JLm LT LT
N _ . BOUNL-H0 28 20(AVG) L )  SGUNH-UNLAUNLECIAVG)
Peak s ! T § 1 p——
s L g o A
Avg 35 3!
163 163
7000 s200. 11400, 13600, 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 10520.00 44.9% 068.20 -23.24 58.38 37.78 15.40 66.54 .00 == PEAK 1 10520.00 44.84 68.20 -23.36 58.25 37.78 15.42 66.53 @.08 -~ - PEAK

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG
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saranas. FCC RF Test Report Report No. : FR480804D

Pol. Horizontal Vertical
mL&v&I[ﬂBu‘lﬁn] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T JLm LT LT
4 B G NN 2A--2CHAVE) 4 B 50 UM 2A- - 2CAVG)
Peak e g f "
PR [ i
Avg 35 3!
163 163
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 10609.08 44.9% 74.80 -29.10 58.18 37.70 15.47 66.45 @.00 -~ -- PEAK 1 10600.00 44.47 7400 -29.53 S7.75 3778 1547 66.45 0.08 .- - Pesk
Sporton International Inc. (KunShan) Page Number : C14 of C286
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o ss. FCC RF Test Report Report No. : FR480804D

Mode Band Edge

U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B 56 ULNILA-U-N-2A-U-N-2C B
) ] | 1 G UM A-A N0
650 M 50
1
484 WMWWWWWWWW 404 oo
Peak
325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5350.80 52.44 74.00 -21.56 44.19 3479 10.84 37.29 0.0 308 298 PEAK 1 5320.00 118,62 -----v -=--=- 10231 34.80 10.81 37.38 0.00 300 295 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
565 U-N-U-NL 2N ZC AV L o G UNANI-ZANI-2CIAVE)
48 448
Av
) 325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5350.60 4278 54.00 -1L.22 34.43 34.80 10.84 37.29 0.00 308 298 AVERAGE 1 5320.00 16231 ----vv -oeee- 94,00 34.80 10.81 37.38 0.00 300 295 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG
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saranas. FCC RF Test Report

Report No. : FR480804D

6
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT CDD 0+1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
B 56 ULNILA-U-N-2A-U-N-2C B
J ] | 1 6 UM 2R U-NI-2C
B[ A 50
o 1
48 48 Lt eitatntsd ey o
Peak
325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5350.40 53.72 74.00 -10.28 45.37 34.80 10.84 37.29 0.0 308 188 PEAK 1 5320.00 107,09 ----vv -onee- 98,78 34.50 10.81 37.36 0.00 300 185 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
565 U-N-U-NL 2N ZC AV L L 56 UNILA-U-NI-ZA-U-NI-2C1AVE)
48 448
Av
) 325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5350.00 41.67 54.00 -12.33 33.32 34.00 10.84 37.29 0.00 309 188 AVERAGE 1 530,00 98.97 ----ev oomeee 99.66 34.80 10.81 37.38 0.00 300 155 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG

Page Number . C16 of C286




saranas. FCC RF Test Report Report No. : FR480804D

Pol. Horizontal Vertical
1‘,““mellilﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T JLm LT LT
4 B G NN 2A--ZCHAVG) 4 B 50 NN 24 2CAVG)
Peak e g o (- e Ao
Avg 35 3!
163 163
7000 s200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 10640.00 45.38 74.80 -28.62 58.54 37.74 15.50 66.48 @.00 -~ -- PEAK 1 10640.00 44.92 74.80 -29.08 56.88 37.74 15.50 6640 @.00 - -- PEAK
Sporton International Inc. (KunShan) Page Number : C17 of C286
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saranas. FCC RF Test Report

Report No. : FR480804D
7
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
113§ 134 1
15 175
LN "3
] ] G U122
650 850
488
488 W/'MWW
Peak
125 0
163
163
8560 5362 5414, 546, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4500, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
freq Llevel Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5455.60 54.04 74.00 -19.95 45.46 34.85 10.9% 37.26 0.00 308 158 PEAK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
7 546712 68.19 68.20 -B.01 51.64 34.83 10.98 37.26 0.68 388 158 PEAK 1 5500.00 108,01 ----vv -oeee- 99,54 .70 1102 37.25 0.0 0@ 158 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
i3 LN
50 ]
56 U-NA-U-NI-2A-U-NI-2CIAVG) L L 56 U-A0-1-U-H0-2A-U-NIL2CIAVE)
44 1 44 Lw
Av
) 125 125
163 163
U U
5350 1A 414, 5446, 418, il 1000 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5458.48 43.37 54.00 -10.63 34.79 34.87 10.97 37.26 @.00 308 15 AVERAGE 1 5500.00 102,45 ----vv -vnee- 93,98 34.70 1182 37.25 0.00 300 158 AVERAGE
Sporton International Inc. (KunShan) Page Number : C18 of C286
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saranas. FCC RF Test Report

Report No. : FR480804D
7
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz
ANT CDD 0+1
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
113§
134 ,
15 175
LN "3
56 UM LA 2A-UNI-2C TUTIL ML 16 UL 2AULNL2C
650 T
a0
488
488 bk
Peak
125 0
163
163
8560 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4500, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5458.64 52.16 74.00 -21.B4 43.50 3487 10.97 37.26 0.0 228 159 PENK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
7 5468.24 56.21 68.20 -11.99 47.66 34.83 10.98 37.26 0.68 228 159 PEAK 1 5500.00 105,94 ---vv woeeee 97.47 M0 1102 7.5 0.0 28 159 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
i3 LN
50 Al
56 U-NA-U-NI-2A-U-NI-2CIAVG) L L 56 U-A0-1-U-0-2A-U-NIL2CIAVE)
44 ] 44 L—/\/
Av
) 125 125
163 163
U U
5350 XA 414, 5446, 418, il 1000 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5459.92 41.86 54.00 -12.14 33.29 34.86 10.97 37.26 @.00 228 159 AVERAGE 1 5500.00 99.24 ---eev oomeee 9.77 3470 1182 37.25 0.00 28 159 AVERAGE
Sporton International Inc. (KunShan) Page Number : C19 of C286
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SPORTON LAB.

FCC RF Test Report

Report No. : FR480804D

TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG

Pol. Horizontal Vertical
1‘,““mellilﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T JLm LT LT
4 B G NN 2A--ZCHAVG) 4 B 50 UM 2A- - 2CAVG)
Peak @ i~ " - o
el g, i A A
Avg 35 3!
163 163
7000 §200. 11400, 13600, 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 11009.00 44.42 74.00 -29.58 56.55 38.18 15.76 65.%9 .00 == PEAK 1 11600.00 43.47 74.80 -30.53 55.60 38.10 15.76 65.99 @.00 - - PEAK
Sporton International Inc. (KunShan) Page Number : C20 of C286



SPORTON LAB.

FCC RF Test Report

Report No. : FR480804D

Pol. Horizontal Vertical
T L)
113§ 1134
915 915
B3 SN TNATNIE i SN TN
iy gy LT UL LT
[ S _ DG NN ZA--2CIAVG) 4 ~ B0 U-AI-A--AI-28-U-NT-2CHAVG)
g 2 b y! 2 e
Peak kR e b v
35 !
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preswp  Aux APos TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdumBNn & BN B €& B & o iy M BNa & EW B & B & o i
1 744000 46.51 74.00 -27.49 64.76 35.66 12.93 66.B4 0.08 .- - Pesk 1 7440.00 46.43 74.00 -27.57 6468 35.66 12.93 66.84 0.00 - - Peak
2 11168.68 45.59 74.86 -28.41 57.12 37.96 15.88 65.37 @.ee - -- PEAK 1 11168.08 44.43 74.86 -29.52 56.B1 37.96 15.88 65.37 e.e8 - - PEAK
Sporton International Inc. (KunShan) Page Number : C21 of C286
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saranas. FCC RF Test Report

Report No. : FR480804D

Pol. Horizontal Fundamental
1H|.M(dmlwml mLeveI{lelel
14 v 1134 1
15 //* 915
N o i K
w\h —_— 56 U-NIA-U-NIL2A-U-NIL-2C ] L] i | G NI-A-N-ZA LN
850 T WM 650
[ i ) IR |
Peak o ,M'“'W WW,,‘,@WMMM“‘ e
35 35
16 163
5685 510, i, 573, 5148, 5185 1000 0. 0. 4600, 5800, 1000
Frequency (WHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B B B B a dy MBWndwn B BY & & B & a g
1 572540 64.86 68.20 -3.34 55.98 34.80 1133 37.05 .60 114 361 PEX 1 5700.00 111,87 ----vv -enee- 103.09 3472 1138 7.4 0.0 114 301 PEAK
mLeveI{lelel
1138
1
915
8.3
650
L L 56 UNILA-U-NI-ZA-U-NI-2C1AVG)
it
Av Blank S e ]
9 Y -
f\N\/“\f"’,ﬂw
163
1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBWndwn B BY & B B & a g
1 5700.00 104,61 ----vv -=--=- 95.86 .70 1129 37.24 .00 114 381 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG
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saranas. FCC RF Test Report

Report No. : FR480804D

Pol. Vertical Fundamental
LHLMN&NM“ 1H|.M{dmwml
138 1138 1
15 /WWW 915
1K 8.3
Mﬂu B 56 U-NIA-U-NIL2A-U-NIL-2C ] L] i 66 JNIH--NIL2AULNL2C
il ", il =
84 Wt Wbl 48 b i sy
Peak i
s 315”””""\""“””/MM
16 163
5685 510, i, 573, 5148, 5185 1000 0. 0. 4600, 5800, 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B B B B a dy MBWndwn B BY & & B & a g
1 5726.36 64.05 68.20 -4.15 55.16 34.81 1133 37.25 .60 279 159 PEMK 1 5700.00 108,18 -----v -=--m- 99.40 3470 1130 37.4 om0 29 159 PEAK
1H|.M{dmwml
1138
1
915
8.3
650
L L 56 UNILA-U-NI-ZA-U-NI-2C1AVG)
it
]
Avg Blank u J e
f\N\h-"'JW
163
1000 0. 0. 4600, 5800, 1000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBWndwn B BY & B B & a g
1 5700.00 108,01 -----v -=---- 9123 7r 1130 3.4 om0 279 159 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
T L)
113§ 1134
915 915
s LN VRN B G UM RN
iy gy LT UL LT
L ~ G UAI-A-AI-28-U-NT-2CHAVG) 4 ~ B0 U-AI-A--AI-28-U-NT-2CHAVG)
w7 ‘ g i ™
Peak oy RS A
35 !
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preswp  Aux APos TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdumBNn & BN B €& B & o iy M BNa & EW B & B & o i
1 7600.60 43.11 74.00 -25.89 65.85 35.99 13.05 66.69 0.8 .- - Pexk 1 7600.60 47.30 74.00 -26.78 65.84 35.99 13.05 66.69 0.8 .- - Pexk
7 11400.08 45.84 74.86 -28.16 56.24 35.08 16.85 6445 @08 - -- PEAK 1 11400.08 45.89 74.86 -28.11 56.29 38.88 16.85 6445 Q.08 - -- PEAK
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10
Mode Band Edge
U-NII-1_5.15-5.25_802.11ac VHT20_CH36_5180MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 1134 {
45 95
B3 813
] | | G0N 2A -2
50 50
1
L 448 WMM
Peak
325 35
163 163
sl 50, 5140, 580, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5146.% 5411 74.00 -19.89 46.19 34.61 10.65 37.34 0.0 218 300 PEAK 1 5180.00 111,33 --snev ooeees 103,31 34.66 10.69 37.33 0.00 210 300 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
50 ULNI1-0-M-ZA-U-HI-2CIAVG)
48 1 448
Av
) 325 35
163 163
sl 50, 5140, 580, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5147.% 43.67 54.00 -10.33 35.75 34.61 10.65 37.34 @.00 218 300 AVERAGE 1 5180.00 103,56 ----vv -=--=- 95,56 34.65 10.68 37.33 0.00 210 300 AVERAGE
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Mode Band Edge
U-NII-1_5.15-5.25_802.11ac VHT20_CH36_5180MHz
ANT CDD 0+1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134 1
i1 i
i3 LN
] ] | S UL 2A DN
50 a0
1
AB'BWWWWW{WW 488
Peak
125 125
163 163
sl 5120, 540, 5180, 5180, 5200 100 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 513370 52.08 74.00 -22.00 44.03 34.67 10.64 37.34 0.0 308 175 PEMK 1 5160.00 10614 ----ev -enee- 98,14 34.65 10.68 37.33 0.00 300 175 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
i3 LN
50 Al
50 U-NA-U-N1L-2A-U-HI-2CIAVG) L L 56 U-A-1-U--ZA-U-NIL2CTAVE)
44 i 44
Av
) 125 125
163 163
sl 5120, 540, 5180, 5180, 5200 100 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 5149.20 41,66 54.00 -12.3 33.75 34.60 10.65 37.34 .00 300 175 AVERAGE

Wiz douV/m dBuv/m @B oBV B B A8 B om deg
1518000 98,75 ----em woeee- 90,75 3465 10.68 37.33 .00 3@ 175 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG
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Pol. Horizontal Vertical
MLWWBUW"] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T AL LT LT
4 B G NN 2A--ZCHAVG) 4 B 50 UM 2A- - 2CAVG)
it 1 w‘L“' § |
Peak PR s e P . s L
Avg 35 3!
163 163
7000 s200. 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 10360.00 44.60 68.20 -23.60 56.24 37.60 15.30 66.54 .00 == PEAK 1 10360.00 45.01 68.20 -23.19 58.65 37.60 15.30 66.54 @.08 - - PEAK

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
mmﬁl[ﬂﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T AL LT LT
4 B G NN 2A--HZCHAVG) 4 B 50 UM 2A- - 2CAVG)
E] 4 W
Peak o e P f Yy
i g e A
Avg 35 3!
163 163
7000 §200. 11400, 13600, 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 10440.00 44.45 08.20 -23.75 56.60 37.64 15.36 66.55 .00 == PEAK 1 1044000 44,84 68.20 -23.36 58.38 37.65 15.36 66.55 @.08 - - PEAK

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG
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Pol. Horizontal Vertical
mLmI[ﬂBu‘lﬁn] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T JLm 1T
N _ . RUNL--H0 28 20(AVG) L )  SGUNH-UNLAUNLECIAVG)
Peak o ’ b R
ki W R "
Avg 35 3!
163 163
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 10480.08 45.31 68.20 -20.89 58.82 37.67 15.38 66.56 @.08 -~ -- PEAK 1 1p480.00 45.13 68.20 -22.97 58.74 37.67 15.38 66.56 @.08 - - PEAK
Sporton International Inc. (KunShan) Page Number : C29 of C286
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Pol. Horizontal Vertical
MLWWBUW"] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T AL LT LT
4 B G NN 2A--H-ZCHAVG) 4 B 50 UM 2A- - 2CAVG)
4 1 JM ; AN aaue
Peak RO L L SR ¥
Avg 35 3!
163 163
7000 §200. 11400, 13600, 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 10520.00 45.67 68.20 -23.13 56.48 37.78 15.40 66.53 .00 == PEAK 1 10520.00 44.62 68.20 -23.58 56.65 37.78 15.41 66.54 @.08 - - PEAK

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG
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Pol. Horizontal Vertical
mmﬁl[ﬂﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T JLm 1T
4 B G NN 2A--ZCHAVG) 4 B .%U-N&ﬂMU-jﬂm\@
Peak s ! A : - o
WWWWWMWW e o
Avg 35 3!
163 163
7000 §200. 11400, 13600, 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 10609.08 45.66 74.80 -28.34 5.9 37.70 15.47 66.45 @.00 -~ - PEAK 1 10609.00 45.36 74.80 -28.64 58.64 37.70 15.47 6645 0.0 -- - PEAC
Sporton International Inc. (KunShan) Page Number : C31 of C286
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15
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ac VHT20_CH64_5320MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134 1
i1 i
B 56 -1 2A-UNI-2C B
] ] S U1 U--2A- -2
50 a0
1
44 448 MWW«M
Peak
125 125
163 163
sl 5320, 5340, 5360. 5380, 40 100 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 535350 52.29 74.00 -21.71 43.95 3479 10.84 37.29 0.0 308 296 PEAK 1 5320.00 109.45 ----vv -onee- 10114 34.80 10.81 37.38 0.00 300 295 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
i3 LN
50 Al
5 U-NHE--AI-2A-U-NILCAVE) L L 56 U-A0-1-U-0-2U-NIL2CTAVE)
44 44
Av L.,—._Lm-_/"‘\—w—f
) 125 125
163 163
sl 5320, 5340, 5360. 5380, 40 100 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5350.00 4193 54.00 -12.07 33.58 34.00 10.84 37.29 0.00 308 296 AVERAGE 1 5320.00 10103 ----vv -=-om- 92,72 34.80 10.81 37.38 0.00 300 295 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG
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15

Mode Band Edge

U-NII-2A_5.25-5.35_802.11ac VHT20_CH64_5320MHz

ANT CDD 0+1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B 56 ULNILA-U-N-2A-U-N-2C B
‘ ] | 1 6 UM H-2AU-N-2C
B0E— 50
= 1
48 LI s b
Peak
325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. o, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5350.20 54,34 74.00 -19.66 45.99 34.80 10.84 37.29 0.0 182 153 PEMK 1 5320.00 105,55 ----vv -onee- 97.24 34.50 10.81 37.36 0.00 182 153 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 !
B3 813
50 50 Wt
565 U-N-U-NL 2N ZC AV L ol 2AA-2CTAE)
48 448
Av P
) 325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5350.60 42.97 54.00 -11.03 34.62 34.50 10.84 37.29 @.00 182 153 AVERAGE 1 530,00 98.27 ----ev -omee- 89.96 34.80 10.81 37.38 0.00 182 153 AVERAGE
Sporton International Inc. (KunShan) Page Number . C33 of C286
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Pol. Horizontal Vertical
1‘,““mellilﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T JLm LT LT
— = - o %U-N&ﬂlku-jl-mvﬂ _ C0 o SGUNLLLNA LG
it 1 § 1 ekt
Peak o ANV R
Avg 35 3!
163 163
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 10640.00 45.27 74.80 -28.73 58.43 37.74 15.50 6648 @.00 - -- PEAK 1 10640.00 45.08 74.80 -28.92 58.24 37.74 15.50 6640 @.00 - -- PEAK
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16
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ac VHT20_CH100_5500MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
134 1138 1
15 175
813 13
] | | HGUN-A-H-AU-NI-2C
650 &1
P e LA i NRRPL YO
Peak
15 s
163
163
8560 5362 5414, 546, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
freq Llevel Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5459.28 53.73 74.00 -10.27 45.16 34.86 10.97 37.26 0.0 4 139 PEXK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 5463.83 56.46 08.20 -11.74 47.91 34.83 10.98 37.26 0.6 @4 139 PEAK 1 5500.00 109,53 ---vv woeee- 10106 .70 1182 37.5 0.0 34 139 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
56 U-NI-U-N-2AU-M-ZCLAVG) L L 56 UMILA-U-NI-ZA-U-NI-2C1AVG)|
48 1 448 Lw
Av
) 325 35
163 163
U U
5350 532 414, S4. 518, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 54%.88 42.82 54.00 -11.18 34.24 34.88 10.9% 37.26 @.00 304 139 AVERAGE 1 5500.00 101,49 ----vv -onee- 93.02 470 1182 37.25 0.00 304 139 AVERAGE
Sporton International Inc. (KunShan) Page Number . C35 of C286
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16
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ac VHT20_CH100_5500MHz
ANT CDD 0+1
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138
1
15 175
813 13
56 UM Uyt 2A-UNI-2C TUTIL ML LT 16 UL 2A-ULNL2C
650 T
50
ot iy W
Peak
15 s
163
163
8560 5362 5414, 546, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5458.48 53.42 74.00 -10.58 44.84 3487 10.97 37.26 0.0 308 168 PEAK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
7 5469.68 54.85 68.20 -13.35 46.31 34.82 10.98 37.26 0.68 308 168 PEAK 1 5500.00 105,07 - -oeee- 9.60 3470 1102 37.25 0.00 300 168 PEAC
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 !
B3 813
650 50
56 U-NI-U-N-2AU-M-ZCLAVG) L L 56 UMILAL-U-NI-ZA-U-NI-2C1AVG)|
s ; s L_/—\_ﬂ
Av
) 325 35
163 163
U U
5350 532 414, §4. 518, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5459.92 41,56 54.00 -12.50 32.93 34.86 10.97 37.26 0.00 309 16 AVERAGE 1 5500.00 97.83 ----ev -omee- 89.36 34.70 1182 37.25 0.00 300 165 AVERAGE
Sporton International Inc. (KunShan) Page Number . C36 of C286
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Pol. Horizontal Vertical
mmﬁl[ﬂﬂu‘ﬂm] 0 Level (dBuVim)
1134 1134
915 015
iy 56 11N 2A-0-Ni-2C i 56 ULNH-U-AT-2A-0-N0-2C
Jm _1L LT T JLm 1T
4 _ G UM G- 2A-U-HI-2CAVG)| 1 _ G U-NI-U-NI-2A-U-NI-2CAV)|
488 1 . § ¥ v g WM
Peak ol y oy “W v Eas
Avg 18 !
163 163
1000 9200, 11400, 13600, 15800, 18000 1000 900, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 11609.08 44.20 74.80 -29.80 56.33 38.10 15.76 65.99 @.08 -~ -- PEAK 1 11609.08 43.74 74.80 -30.26 55.87 38.18 15.76 65.99 @.08 -~ - PEAK
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Pol. Horizontal Vertical
T L)
113§ 1134
915 915
B3 SN TNATNIE i SN TN
iy )yl LT UL LT
[ S _ : WU-"&ﬂJ‘\-U-NLM\.V% 4 ~ B0 U-AI-A-U-AI-2A-U-NI-2CHAVG)|
4881 2 W‘ o ol ) L
Peak wmwwmﬁ T B ——— oy
35 !
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preswp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdumBNn & BN B €& B & o iy M BNa & EW B & B & o i
1 7440.00 45.21 74.00 -28.79 63.46 35.66 12.93 66.04 .00 - Peak 1 744000 46.46 7400 -27.54 G471 35.66 12.93 6.4 0.08 .- - Pexk
2 11168.68 44.58 74.86 -29.42 56.11 37.96 15.88 65.37 @.08 - PEAK 1 11168.08 45.67 74.86 -28.93 56.68 37.96 15.88 65.37 .8 -- - PEAK

Sporton International Inc. (KunShan)

TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG

Page Number

: C38 of C286




saranas. FCC RF Test Report

Report No. : FR480804D

Pol. Horizontal Fundamental
1HL&W&I(dl!ll\lﬂml mLeveI{leNhnl
138 1138 1
15 z}j 915
n—J K
/ 56 U-NIA-U-NIL2A-U-NIL-2C ] L] i | G NI--N-ZAUNLC
B0 N%K WM 650
m I'{IMH W‘LV‘W MH“"}I m b -MWH'W i — I s
TR Ry Hu Ul Y bt
Peak
Y 315““"’““"““"””Ww
16 163
5685 510, i, 573, 5148, 5185 1000 0. 0. 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B B B B a dy MBWndwn B BY & & B & a g
1 5725.24 5436 68.20 -13.04 45.48 34.80 1133 37.25 @.00 1ol 298 PEAK 1 5700.00 108,05 -----v -=---- 9930 .70 1L29 37.4 o.00 1ol 298 PEAK
mLeveI{leNhnl
1138
1
915
8.3
650
L . 56 UNILA-U-NI-ZA-U-NI-2C1AVG)
it
Av Blank ™ il
9 s ' L
f\N\J‘\fW
163
1000 0. 0. 4600, 5800, 1000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBWndwn B BY & B B & a g
1 5700.00 101,26 -----v -=--=- 92.48 370 1130 37.24 0.00 101 298 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG

Page Number : C39 of C286



saranas. FCC RF Test Report Report No. : FR480804D

Pol. Vertical Fundamental
1H|.M(dmlwml mLeveI{leMml
138 1138 1
WM
15 f 915
1K 8.3
!f L\M 56 U-NIA-U-NIL-2A-U-NL-2C ] L] i | G NI NI-ZAUNLC
850 W"N mwww\wﬂ 650
1
m L(IUMA\‘ ”lw\mwwwww m W VMM‘ ; er'mW\WF gk
Peak f
Y T ke
16 163
5685 510, i, 573, 5148, 5185 1000 0. 0. 4600, 5800, 1000
Frequency (WHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B B B B a dy MBWndwn B BY & & B & a g
1 5725.56 54.55 68.20 -13.65 45.67 34.80 1133 37.25 0.0 333 158 PEMK 1 5700.00 104,45 ----vv -=nem- 9571 W70 1L 37.4 om0 33 156 PEAK
mLeveI{leMml
1138
915 !
8.3
650
L L 56 UMILA-U-NI-2A-U-NI-2C1AVG)
! |
N
Avg Blank u | T
™
163
1000 0. 0. 4600, 5800, 1000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBWndwn B BY & B B & a g
1 5700.00 97.16 ----ev -oeee- 88,41 3470 1129 37.4 0.00 333 158 AVERAGE
Sporton International Inc. (KunShan) Page Number : C40 of C286

TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG



saranas. FCC RF Test Report Report No. : FR480804D

Pol. Horizontal Vertical
T L)
113§ 1134
915 915
B3 SN TNATNIE i SN TN
iy gy LT UL LT
4 ~ G UAI-A-AI-28-U-NT-2CHAVG) 4 ~ B0 U-AI-A-U-AI-2A-U-NI-2CHAVG)|
08— — : o1 . ik
Peak e v Y W S v
35 !
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000
Frequency (NHz) Frequency (NHz)
Linit Read  Ant Cable Preswp  Aux APos TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdumBNn & BN B €& B & o iy M BNa & EW B & B & o i
1 7600.60 45.45 74.00 -28.55 63.19 35.99 13.05 66.69 0.8 .- - Pesk 1 760060 47.09 74.00 -26.91 64.83 35.99 13.05 66.69 0.0 .- - Pexk
7 11400.00 46.16 74.86 -27.84 56.56 38.08 16.85 6445 @08 - -- PEAK 1 11400.08 45.65 74.86 -28.35 56.85 38.88 16.85 6445 Q.08 - -- PEAK
Sporton International Inc. (KunShan) Page Number : C41 of C286

TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG



saranas. FCC RF Test Report

Report No. : FR480804D

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11n HT40_CH38_5190MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
56 U-NIL-0-M-2A-L-N-2C ] | | SG DN NI-ZA N0
) pamie % .
4MWMMMWWWWWM 1 uMwMWMWMMW
Peak
325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. o, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 51449 59.37 74.00 -14.63 51.44 34.62 10.65 37.34 0.0 221 301 PEXK 1 5190.00 167,76 ----vv -=-oe- 99.71 .68 10.78 37.33 0.00 21 301 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
50 50
50 U-NI-1-M-2A-U-H0-2C1AVG) 55 U-NT-U-N-Z-M-2CVG)
e [I— L- st )
48 448
Av
) 325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5147.50 43.08 54.00 -6.00 40.08 34.61 10.65 37.34 @.00 221 381 AVERAGE 1 5190.00 99.09 ----ev -oeee- 91.04 34.68 10.78 37.33 0.00 20 301 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG

Page Number 1 C42 of C286




saranas. FCC RF Test Report Report No. : FR480804D

Pol. Horizontal Fundamental
m[ﬂd(ﬂ&l\"lﬂl
134
918 \
i \ 56 -1 2A-UHI-2C
654 ]
m o L\'v ‘HMHJH‘ [ TNIREPR A A 1
AL R R i N fi y-""'WWW
Peak Blank
18
163
5190 524, 5298 5352 5406 5450
Frequency (WHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 544190 43,40 74.00 -25.60 39.88 3485 10.%4 3.7 a0 21 361 PEMK

o Level (Bulim)

\ 56 U-H-1--A-28-U-NTL-2C AV

it
Avg [ e Blank
35
16
590 5244, 5298, 535 5406, 5460
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 560,00 37.69 54.00 -16.31 29.12 34.86 10.97 37.26 .80 221 301 AVERAGE

Sporton International Inc. (KunShan) Page Number : C43 of C286
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG



saranas. FCC RF Test Report

Report No. : FR480804D

19
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11n HT40_CH38_ 5190MHz
ANT CDD 0+1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
56 U-NILA--N-2A-U-N-2C ] | | SG U NI-ZA N0
50 50
1
48 448 WMW
Peak
325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5149.28 56.99 74.00 -17.01 49.08 34.60 10.65 37.34 0.0 302 165 PEAK 1 5190.00 10,98 -----v -=---- 92,96 34.66 10.69 37.33 0.00 302 165 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 i 1
B3 813
650 50
50 U-NI-1-N-2A-U-H0-2C1AVG) L L 56 UNILA-U-NI-ZA-U-NI-2CIRVG)
48 1 448
Av
) 325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5147.36 43.46 54.00 -10.54 35.54 34.61 10.65 37.34 0.00 32 165 AVERAGE 1 5190.00 93.45 --seev ooeeee B5.40 34.68 10.78 37.33 0.00 302 165 AVERAGE
Sporton International Inc. (KunShan) Page Number . C44 of C286

TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG




saranas. FCC RF Test Report Report No. : FR480804D

Pol. Vertical Fundamental

L)

1138

sr.sifmWW
i

l 56 U-NI-U-HI-2A-U-NI-2C)

WY

u M !

WM.\. bl el bad LA b T T YT Y
U e L A A Al i) ¥
Peak Blank
18
163
5190 524, 5298 5352 5406 5450
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 545595 43,59 74.00 -25.41 40.01 3483 10.9 37.26 .80 302 165 PEAK

o Level (Bulim)

M.Er\f\

56 U-NI-U-N-24-U-NI1-2CAVG)

1
Av —— Blank
9 18

163

519 54, 5298, 5362, 5406, 5460
Frequency (VHz)

Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 5457.84 37.58 54.00 -16.42 29.00 34.87 10.97 37.26 .80 302 165 AVERAGE

Sporton International Inc. (KunShan) Page Number . C45 of C286
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG



saranas. FCC RF Test Report Report No. : FR480804D

Pol. Horizontal Vertical
mmﬁl[ﬂﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T JLm 1T
4 B G NN 2A--ZCHAVG) 4 B ] EGIJ-N&EMU-THCWQ
Peak o ! MWMM f e AP e
WWW [ y L
Avg 35 3!
163 163
7000 s200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 10360.08 44.31 68.20 -23.89 57.93 37.60 15.33 66.55 @.08 -~ -- PEAK 1 10360.00 44.18 68.20 -24.82 57.82 37.60 15.30 66.54 @.08 -~ -- PEAK
Sporton International Inc. (KunShan) Page Number : C46 of C286

TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG



saranas. FCC RF Test Report

Report No. : FR480804D

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11n HT40_CH46_5230MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
- 56 U-NI-U-NIL2A- M ] | 66 UMM 2AULNL2C
50 - 50
1
4B dash 489
Peak
325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 S128.16 52.50 74.00 -21.42 44.60 34.69 10.63 37.34 0.0 158 296 PEAK 1 5230.00 188,91 ----vv -=nee- 100.86 34.65 10.74 37.32 0.00 150 295 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
50 U-NI-1-N-2A-U-H-2C1AVG) L L 56 UNIL-U-NI-ZA-U-NI-2C1AVG)
48 1 448
Av
) 325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5146.40 4195 54.00 -12.05 34.03 34.61 10.65 37.34 @.00 15 296 AVERAGE 1 5230.00 10174 --veev oomeee 93.69 34.64 10.73 37.32 0.00 150 295 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG

Page Number . C47 of C286




saranas. FCC RF Test Report Report No. : FR480804D

Pol. Horizontal Fundamental

o Level (Bulim)

QT.EWW

l‘ 56 U-NIHA-U-NI-2A-U-N-2C
650 y
488 M Bihbeb b, !

T S T e e
Peak Blank
35
16
5 5256, 5292, 538, 5364, 5400
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 5350.86 50.54 74.00 -23.46 4219 3480 10.84 3729 .00 158 296 PEMK

o Level (Bulim)

\/\/ 56 U-H0-1--A-28-U-NTL2C AV
it
i
Avg | Blank
35
16
5 5256, 5292, 538, 5364, 5400
Frequency (WHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B B B B a dy
1 5350.50 39.69 54.00 -14.31 3134 34.80 10.84 37.29 0.00 159 296 AVERAGE
Sporton International Inc. (KunShan) Page Number : C48 of C286

TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG



o ss. FCC RF Test Report Report No. : FR480804D

20

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11n HT40_CH46_5230MHz

ANT CDD 0+1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
i3 LN
56 U-N1.U-NIL-2A- U420 ] ] L SGUNIA-U-I-2A-U-N-20
50 WM a0
1
484 484 W
Peak
125 125
163 163
sl A 164, 51%. 528, 5260 100 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a iy MBWndwe B BY & & B B a g
1 5123.84 50.79 74.00 -13.21 42.80 3470 10.63 37.34 0.6 313 170 PEXK 1 5230.00 10171 --vnev oomeee 93.66 34.63 10.74 37.32 0.00 313 170 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
i1 i 1
i3 LN
50 Al
50 U-AI-A:U-N1L-24-U-NI-2CHAVG) L L 56 U-A-1-U--ZA-U-NIL2CIAVG)
44 44
Av
) 125 125
163 163
sl A 164, 51%. 528, 5260 100 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5160.60 38.85 54.00 -15.15 30.80 34.50 10.60 37.35 @.00 313 170 AVERAGE 1 5230.00 94,85 ---eev -emeee 86,80 34.64 10.73 37.32 0.00 313 170 AVERAGE
Sporton International Inc. (KunShan) Page Number 1 C49 of C286

TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG




saranas. FCC RF Test Report Report No. : FR480804D

Pol. Vertical Fundamental

1HLMNMW"“

138

T e

iy H 56 ULNIA-U-NILZA-U-NIL-2C

s Mo,

b e et

Peak Blank

35

16

5 5256, 5292, 538, 5364, 5400

Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 536346 47.96 74.00 -26.04 39.65 3475 10.85 .29 .m0 313 170 PEMK

1H|.M(dmlwml
138
97.5/1%
1K j
850 l
56 U-H0-1--A-28-U-NTL2C AV
it
Avg S 1 Blank
35
16
5 5256, 5292, 538, 5364, 5400
Frequency (WHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B B B B a dy
1 535356 36.98 54.00 -17.02 28.64 3479 10.84 37.29 @.00 313 170 AVERAGE
Sporton International Inc. (KunShan) Page Number : C50 of C286

TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG



saranas. FCC RF Test Report Report No. : FR480804D

Pol. Horizontal Vertical
e B L B
14 1134
95 a5
iy 86 0 N2 NI i 56 0N UNLZA NI
GM__U—I_H'I_J L1 M GEN__U—I_FJ'I_J N I

56N N0

488 1 B 4 —"
Peak W o Ry

56 LN U 0A)

Avg 35 3!
163 163
7000 s200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 10460.08 45.88 68.20 -20.32 59.41 37.66 15.37 66.56 @.08 -~ -- PEAK 1 10460.00 44.80 068.20 -23.40 58.34 37.65 15.36 66.55 @.08 -~ - PEAK
Sporton International Inc. (KunShan) Page Number : C51 of C286

TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG
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Pol. Horizontal Vertical
1‘,““mellilﬂu‘ﬂm] 0 Level (dBuVim)
1134 1134
915 015
iy 56 11N 2A-0-Ni-2C i 56 ULNH-U-AT-2A-0-N0-2C
Jm _1L LT T JLm LT LT
4 _ G UM G- 2A-U-HI-2CAVG)| 1 _ G U-NI-U-NI-2A-U-NI-2CAV)|
m ’ M ol 1 v by
Peak oy Mmm‘hmw saPaadihdy Wi -
Avg 18 !
163 163
1000 9200, 11400, 13600, 15800, 18000 1000 900, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 10540.00 45.29 68.20 -20.91 58.78 37.78 15.42 66.53 @.08 -~ -- PEAK 1 1054000 4631 68.20 -20.89 59.71 37.78 15.42 66,52 @.08 - - PEAK
Sporton International Inc. (KunShan) Page Number : C52 of C286

TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG



saranas. FCC RF Test Report

Report No. : FR480804D

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11n HT40_CH62_5310MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
56 U-NIL-0-N-2A-U-N-2C ] | ™ 56 UM H-2A N0
50 50
1
LI 448 obighadhap Pl
Peak
325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5106.88 49.46 74.00 -24.54 4143 3477 10.61 37.35 0.0 158 298 PEAK 1 5310.00 109,07 ----vv -=nom- 108,77 34.80 10.80 37.38 0.00 150 295 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
i
45 95
B3 813
650 50
50 U-NI-1L-M-2A-U-H0-2C1AVG) L L 56 U-NT-U-NI-ZAU-N-2CTR
48 448
Av —m_m_j“_w"-—/ﬁ
) 35 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 51ee.60 38.78 54.00 -15.22 30.73 34.50 10.60 37.35 @.00 158 298 AVERAGE 1 5310.00 10,32 ----vv -=-om- 92,02 34.50 10.80 37.38 0.00 150 295 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG

Page Number . C53 of C286




saranas. FCC RF Test Report Report No. : FR480804D

Pol. Horizontal Fundamental
1,mL\weI(dl!ll\lnml
138
QT.EM WMM‘
i 56 ULNIA-U-NILZA-U-NIL-2C
il Ty "W\MM*
s %mwmmww
Peak u Blank
16
5300 530, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 535100 62.40 74.00 -11.60 54.06 3479 10.84 37.29 .00 158 298 PEMK

m[ﬂd(ﬂ&l\"ﬂﬂ
138
a5 /_\
1K
850
R | 56 U-H-1--A-28-U-NTL-2C AV
04 .
— ]
Avg Blank
35
16
5300 530, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B B B B a dy
1 5353.60 58.77 5400 -3.13 42.43 3479 10.84 37.29 0.00 159 298 AVERAGE
Sporton International Inc. (KunShan) Page Number : C54 of C286
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saranas. FCC RF Test Report

Report No. : FR480804D

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11n HT40_CH62_5310MHz

ANT CDD 0+1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
56 U-NIL-0-N-2A-U-N-2C ] | I 56 NI H-2AU-NI-2C
50 50
1
mﬁWWWM%WMMMWW%WWMWMMMWMwWWWWMmWWMMWMWW s e
Peak
325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. o, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 514,68 50.08 74.00 -24.00 4199 34.74 10.62 37.35 0.0 201 180 PEAK 1 5310.00 102,63 -----v -=--=- 9,33 34.50 10.80 37.36 0.00 201 150 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 1
B3 813
650 50
50 U-NI-1L-M-2A-U-H0-2C1AVG) L L 56 U-NI-U-NI-ZAU-N-2CTR
48 448
I T
Av
) 325 35
163 163
il 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 518128 38.57 54.00 -15.43 30.53 3479 10.60 37.35 @.00 201 180 AVERAGE 1 5310.00 9479 --seev oomeee B6.49 34.80 10.80 37.38 0.00 201 150 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG
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saranas. FCC RF Test Report Report No. : FR480804D

Pol. Vertical Fundamental

o Level (Bulim)

075 M W

56 U-NI-U-HI-2A-U-NIL2C)

g e
Peak Blank

35

16

5300 530, 5340, 5360, 5380, 5400

Frequency (WHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 535400 58.97 74.00 -15.03 50.64 3478 10.84 3729 .00 201 180 PEMK

o Level (Bulim)

L 56 U-NI-U-N-24-U-NI-2C AVG)

Av T Blank
9 18

163

5300 5320, 5340, 5360, 5360, 5400
Frequency (MHz)

Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 5350.00 47,29 54.00 -6.71 38.94 3400 10.84 37.29 .00 201 150 AVERAGE

Sporton International Inc. (KunShan) Page Number : C56 of C286
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG



saranas. FCC RF Test Report

Report No. : FR480804D

Pol. Horizontal Vertical
1‘,““mellilBu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T AL LT LT
4 B G NN 2A--ZCHAVG) 4 B 50 UM 2A- - 2CAVG)
Peak o ,hMﬂmW y WW
Avg 35 3!
163 163
7000 s200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 10620.00 45.65 74.00 -28.95 58.26 37.72 15.49 66.42 .00 == PEAK 1 10620.00 45.13 74.80 -28.77 S8.44 37.72 15.49 6642 0.0 - - PENC

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG
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o ss. FCC RF Test Report Report No. : FR480804D

23

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11n HT40_CH102_5510MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1134 134 i
075 175
B3 i

56 U-NI-U-H-2A- U120

] | | G UNI-A-H-AU-NI-2C
650 3 &1
s " il AL
4E'BMWW‘WW finuer i |rw*| it m“ L 98 w
Peak
15 s
163
163
8560 5362 5414, 546, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4500, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 545448 56.81 74.00 -17.19 48,23 34.85 10.% 37.26 0.0 135 297 PEXK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 546664 £2.27 £8.20 -5.98 53.67 34.83 10.98 37.26 0.6 135 297 PEAK 1 5510.00 106,83 -----r -o-ee- 9.3 M1 1L 7.5 0.0 135 297 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
56 U-NI-U-N-ZAU-M-ZCLAVG) L L 56 UNILA-U-NI-ZA-U-NI-2C1AVG) |
48 1 448 Lv
Av
) 325 35
163 163
U U
5350 532 414, S4. 518, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 54%.40 44.50 54.00 -9.50 35.93 34.87 10.9 37.26 @.00 135 297 AVERAGE 1551000 108,07 -----v -=--m- 9156 34.72 1L.e4 37.25 0.00 135 297 AVERAGE
Sporton International Inc. (KunShan) Page Number . C58 of C286
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saranas. FCC RF Test Report Report No. : FR480804D

Pol. Horizontal Fundamental
m[ﬂd[ﬂmwml
138
15
1K
56 U-N1-U-N-2A-H-2C
850
w 1
MMWWMWWMWWWMW il
Peak Blank
35
16
5685 510, i, 573, 5148, 5185
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B B B B a dy
1 5759.9 49.14 68.20 -19.06 40.11 34.9 1139 37.26 0.0 135 297 PEXK

Sporton International Inc. (KunShan) Page Number : C59 of C286
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG



saranas. FCC RF Test Report

Report No. : FR480804D

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11n HT40_CH102_5510MHz

ANT CDD 0+1
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138
1
15 175
813 13
UL AHA LA T T L T T L M NAL
650 T
50
488 I T e e L O 448 W
Peak
15 s
163
163
8560 5362 5414, 5446, 5478, 510 [
Frequency (MHz) 1000 0. . 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5458.80 52.53 74.00 -21.47 43.96 34.86 10.97 37.26 0.0 313 200 PEAK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 S476.60 57.22 068.20 -10.93 43.68 34.82 10.98 37.26 0.68 313 208 PEAK 1 5510.00 101,26 ----vv ==eme- 9275 M2 LM 3725 080 313 200 PR
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 i 1
B3 813
650 50
56 U-NI-U-N-ZA-M-ZCLAVG) L o S UNANI-ZANI-2CHAVG)
48 1 448 L,v
Av
) 325 35
163 163
U U
5350 532 414, S4. 518, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5459.90 42.08 54.00 -11.92 33.51 34.86 10.97 37.26 @.00 313 200 AVERAGE 1 5510.00 93.34 --eeev oomeee B4.83 3472 1184 37.25 0.00 313 200 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG
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saranas. FCC RF Test Report Report No. : FR480804D

Pol. Vertical Fundamental
1H|.M(dmlwml
138
15
1K
56 U-N1-U-N-2A-H-2C
850
| 1
o P i i A
Peak Blank
35
16
5685 510, i, 573, 5148, 5185
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 57599 49.41 68.20 -18.79 40.38 34.% 1139 37.26 .00 313 200 PEMK

Sporton International Inc. (KunShan) Page Number : C61 of C286
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG



saranas. FCC RF Test Report

Report No. : FR480804D

Pol. Horizontal Vertical
1‘,““mellilﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T AL LT LT
4 B G NN 2A--ZCHAVG) 4 B 50 UM 2A- - 2CAVG)
1L 4 . e I 4 ]
Peak A s WW@MMWW
Avg 35 3!
163 163
7000 s200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 11620.08 4411 74.80 -29.89 56.19 38.06 15.77 65.91 @.08 -~  -- PEAK 1 11620.00 4418 74.80 -29.72 56.3% 38.86 15.77 €5.91 @.08 -~ - PEAK

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG
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saranas. FCC RF Test Report Report No. : FR480804D

Pol. Horizontal Vertical
T L)
113§ 1134
915 915
B3 SN TNATNIE i3 SN TN
iy gy LT UL LT
4 ~ G UAIA-AI-28-U-NIL2CHAVG)| 4 ~ B0 U-AI-A-U-AI-2A-U-NI-2CHAVG)|
g1 ? — bt !
Peak wmwww ‘ y mwwmwmmﬂ“m
35 !
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preswp  Aux APos TPos Linit Read  Ant Cable Presmp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
WrdumBNn & BN B €& B & o iy M BNa & EW B & B & o i
1 7400.40 46.10 74.00 -27.99 G4.44 35.99 12.90 67.14 0.8 .- - Pesk 1 7400.40 44.61 74.00 -29.39 62.95 35.99 12.99 67.14 0.0 .- - Pexk
7 11108.08 44.27 74.86 -29.73 56.14 37.98 15.83 e5.68 6.8 - -- PEAK 1 11100.08 44.60 74.86 -29.48 56.47 37.98 15.83 65.68 6.8 - -- PEAK
Sporton International Inc. (KunShan) Page Number : C63 of C286
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saranas. FCC RF Test Report

Report No. : FR480804D

Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11n HT40_CH134_5670MHz
ANT
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138 1
15 175
813 13
650 T
50
488 ! L
T e L R T B T T T 1
Peak it
15 s
163
163
8560 5362 5414, 546, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 543070 43.93 74.00 -15.07 40.47 3480 1093 37.07 0.0 308 14D PEX Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 5467.60 49.35 68.20 -18.85 40.80 34.83 10.98 37.26 0.6 308 141 PEAK 1 5670.00 108,17 ----vn woeee- 9939 M4.76 1L 7.3 0.0 e 141 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
650 50
56 U-NI-U-N-ZAU-M-ZCLAVG) L L 56 UNILA-U-NI-ZA-U-NI-2C1AVG)
48 448 LV
1
Av
) 325 35
163 163
U U
5350 532 414, §4. 518, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5458.16 37.76 54.00 -16.30 29.12 34.87 10.97 37.26 @.00 309 141 AVERAGE 1 5670.00 10839 ----vv -=nem- 91.61 34.76 1125 37.23 0.00 300 141 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG
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saranas. FCC RF Test Report

Report No. : FR480804D

TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG

Pol. Horizontal Fundamental
m[ﬂdﬂmlwm]
1138
QT.EW\
1K)
’ \ o
gy
488
Peak Blank
325
163
5665 5101, i
Frequency (MHz)
Linit fead  Ant
Freq Level Line Margin Level Factor
Wit B B @ & B B a by
1 5763 58.06 68.20-10.14 49.17 3481
Sporton International Inc. (KunShan) Page Number : C65 of C286




o ss. FCC RF Test Report Report No. : FR480804D

25

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11n HT40_CH134_5670MHz

ANT CDD 0+1
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138
1
15 175
813 13
650 T
50
1 2
b b g A e u
Peak
15 s
163
163
8560 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 543350 49.07 74.00 -24.93 40.61 34.80 1093 37.27 0.0 308 205 PEAK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 5466.83 49.27 08.20 -18.93 48.70 34.86 10.97 37.26 0.6 308 285 PEAK 1567000 102,75 --=-vn woeeev 93.96 1478 1LX 7.3 0.0 00 205 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 1
B3 813
650 50
56 U-NI-U-N-ZAU-M-ZCLAVG) L ol 2A-A-2CTAVG)
48 448
1
Av
) 325 35
163 163
U U
5350 532 414, §4. 518, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5458.64 37.56 54.00 -16.44 28.98 34.87 10.97 37.26 @.00 309 205 AVERAGE 1 5678.00 9371 --seev oomeee 8494 3475 1125 37.23 0.00 300 285 AVERAGE
Sporton International Inc. (KunShan) Page Number . C66 of C286
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saranas. FCC RF Test Report Report No. : FR480804D

Pol. Vertical Fundamental

o Level (Bulim)

8.3
B UNI-A-U-NI-2A-U-N-20
il i, 1

488 WWNMML u.h'dﬂM
Peak Blank

35

16

5685 510, i, 573, 5148, 5185

Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 572612 56.88 68.20 -11.32 48.00 34.80 1133 37.25 .00 308 205 PEMK

Sporton International Inc. (KunShan) Page Number : C67 of C286
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG



saranas. FCC RF Test Report Report No. : FR480804D

Pol. Horizontal Vertical
T L)
113§ 1134
915 915
B3 SN TNATNIE i3 SN TN
iy gy LT UL LT
- _ DG NN 2A--H-ZCHAVG) L ~ B0 U-AI-A--AI-28-U-NT-2CHAVG)
ws 2 - i - v
Peak gy AR g
35 !
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preswp  Aux APos TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdumBNn & BN B €& B & o iy M BNa & EW B & B & o i
1 751,00 45.55 74.00 -28.45 63.28 35.82 13.00 66.57 0.8 .- - Pexk 1 7559.99 47.65 74.00 -26.35 65.%7 35.82 13.00 66.56 0.8 .- - Pexk
7 1134p.0@ 45.32 74.86 -25.68 56.85 37.94 16.81 o468 6.8 - -- PEAK 1 11340.08 44.81 74.80 -29.19 55.54 37.94 16.81 o468 6.8 - -- PEAK
Sporton International Inc. (KunShan) Page Number : C68 of C286
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saranas. FCC RF Test Report

Report No. : FR480804D

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ac VHT80_CH42_5210MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1134 134
1
95 LA
i 83
56 U102 U420 ] | | 50 NI 2A -2
54 W Mﬂ 50
AR i " LMWWMMMWMM
Peak
15 15
16 163
50 i3 5164, 186, 5a. 5260 10 0. . 4600, 5800, 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Llevel Line Margin Level Factor  Loss Factor Factor Remark
Medwndwm B B B & & @ o dg Medwndwe & B0 G & & @& o dy
1 51449 59.11 74.00 -14.89 5115 34.62 10.65 37.34 0.0 308 306 PEAK 1 5210.00 103,47 ----vv -omee- 95,39 .70 1071 3733 0.00 300 386 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1134 134
95 w5 !
i 83
54 50
55 U-NIHU--2A-U NILZCAYG) 56 U120 2CYE)
e I L- el )
48 48
Av
g 125 15
16 163
50 i3 5164, 186, 5a. 5260 10 a0, . 4600, 5800, 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Medwndwm B B B & & @ o dg Medwndwe & B0 g & & @& o dy
1 514430 43.83 54.00 -5.17 40.99 34.62 10.65 37.34 0.00 308 306 AVERAGE 1 5210.00 95.25 --s-ev ooeee- B87.17 34.68 10.72 37.32 0.00 300 306 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG
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saranas. FCC RF Test Report Report No. : FR480804D

Pol. Horizontal Fundamental
1HLMNMW"“
138
g7 s \w\
i l\ 56 ULNIA-U-NILZA-U-NIL-2C
850 )
ot At
e bt R i)
Peak Blank
35
16
5 5256, 5292, 538, 5364, 5400
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 536364 50.60 74.00 -23.40 4229 3475 10.85 3729 .80 308 366 PEAK

m[ﬂd(ﬂ&l\"ﬂﬂ
138
15
"'\-\/_\
1K f\
850
56 U-H0-1--A-28-U-NTL2C AV
04 A,
e
1
Avg . Blank
35
16
5 5256, 5292, 538, 5364, 5400
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B B B B a dy
1 5350.84 38.54 54.00 -15.46 30.20 34.79 10.84 37.29 0.00 308 306 AVERAGE
Sporton International Inc. (KunShan) Page Number : C70 of C286
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saranas. FCC RF Test Report

Report No. : FR480804D

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ac VHT80_CH42_5210MHz

ANT CDD 0+1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
56 U-NIL--N-2A-Ugil-2c ] | | 50 NI 2A -2
50 1 M 50
4MWMWWMAMM%M s hmwwwwMMwm
Peak
325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5146.56 59.49 74.00 -14.51 5157 34.61 10.65 37.34 0.0 298 185 PEAK 1 5210.00 1039 ----ev -=nem- 92,33 .66 10.72 37.32 0.00 28 185 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 §
B3 813
650 50
50 U-NI-1-N-2A-U-H0-2C1AVG) L L 56 UNILA-U-NI-ZA-U-NI-2CIRUG)
4 ! Ll
Av
) 325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5146.56 46.79 54.00 -7.21 38.87 34.61 10.65 37.34 @.00 298 185 AVERAGE 1 5210.00 9218 ----ev -omee- B4.10 34.69 1071 37.32 0.00 298 185 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG
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saranas. FCC RF Test Report Report No. : FR480804D

Pol. Vertical Fundamental
m[ﬂd(ﬂ&l\"lﬂl
134
QT.EW
i \\ 56 -1 2A-UHI-2C
) 1
m W‘M i) 1
Wi i ‘W"Wy FA#WJ”“ q M-'\ o lum
Peak Blank
38
163
m 5236, 292 538 5364, 40
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 5365.60 49.18 74.00 -24.80 40.87 3474 10.86 37.29 .00 298 185 PEMK

1H|.M(dmlwml
138
15
[
w—
850
56 U-H0-1--A-28-U-NTL2C AV
it ~.
Avg i ! Blank
35
16
5 5256, 5292, 538, 5364, 5400
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B B B B a dy
1 535014 37.22 54.00 -16.78 28.87 34.50 10.84 37.29 @.00 295 185 AVERAGE
Sporton International Inc. (KunShan) Page Number : C72 of C286
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SPORTON LAB.

FCC RF Test Report

Report No. : FR480804D

Pol. Horizontal Vertical
MLWWBUW"] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T AL LT LT
4 B G NN 2A--ZCHAVG) 4 B 50 UM 2A- - 2CAVG)
Peak e RPRT pegyry e y (T
o L
Avg 35 3!
163 163
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dbulfndBuv/m @B dBY B B OB B o dg Mz dbul/ndBuv/m @B dBW B BB B B o dyg
1 1042000 44,30 68.20 -B3.88 57.92 37.61 153 6655 0.00 PEAK 1 1042000 4405 68.20 -24.15 57.67 37.60 1533 66.55 0.0 -- - PEAK
Sporton International Inc. (KunShan) Page Number : C73 of C286
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saranas. FCC RF Test Report

Report No. : FR480804D

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ac VHT80_CH58_5290MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
56 U-NIL1-U-N-2A SN2 ] | [ 56 NI H-2AU-NI-2C
50 ‘ 50
1
48 448
Peak
325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5125.28 5L.O7 74.00 -20.93 43.08 3470 10.63 37.34 0.0 125 295 PEXK 1 5290.00 103,62 ----vv -=--=- 95.41 3474 10.78 3731 0.0 125 295 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
w5 w5 1
B3 813
650 50
50 U-NI-1-A-2A-U-H0-2C1AVG) L L 56 U-NI-U-N-ZA-M-ZCAMG)
48 1 448
Av
) 325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 514270 39.53 54.00 -14.47 3159 34.63 10.65 37.34 0.0 125 295 AVERAGE 1 5290.00 95.58 ----ev -oeee- 87.37 3474 10.78 3731 0.00 125 295 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG
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saranas. FCC RF Test Report Report No. : FR480804D

Pol. Horizontal Fundamental
1H|.M(dmlwml
138
D5l w’“’\
i 56 ULNIA-U-NILZA-U-NIL-2C
0 W\ﬂ Mw
u T by
Peak Blank
35
16
5300 530, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1535070 57.95 74.00 -16.05 49.60 34.80 10.84 3729 om0 15 295 PEMK

1H|.M(dmlwml
138
15
N
1K /—\
850
56 U-H-1--A-28-U-NTL-2C AV
iy e
f'_"\-\.h_‘_”
Avg T Blank
35
16
5300 530, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B B B B a dy
1 535070 43.09 54.00 -5.91 39.75 3479 10.84 37.29 0.00 125 295 AVERAGE
Sporton International Inc. (KunShan) Page Number : C75 of C286
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saranas. FCC RF Test Report

Report No. : FR480804D

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ac VHT80_CH58_5290MHz

ANT CDD 0+1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
56 U-NIL-U-N-ZA- -2 ] | 1 56 NI H-2AU-NI-2C
50 50
1
4B'BWW~MMWW 48 i bbb
Peak
325 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B & & B B a iy MBWndwe B BY & & B B a g
1 5149.60 5155 74.00 -20.45 43.64 34.60 10.65 37.34 0.0 321 192 PEAK 1 5290.00 99.84 ----ev oomeee 91.63 34.74 10.78 3731 0.00 30 192 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 1
B3 813
650 50
50 U-NI-1L-M-2A-U-H0-2C1AVG) L L 55 U-NI-U-NI-ZAU-M-ZCAMG)
48 448
Av
) 35 35
163 163
sl 53 5164, 515, 528, 5260 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5160.60 38.63 54.00 -15.37 30.58 34.00 10.60 37.35 @.00 321 192 AVERAGE 1 5290.00 91,62 ----ev =oeee- B83.38 34.76 10.78 37.38 0.00 320 192 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG
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saranas. FCC RF Test Report Report No. : FR480804D

Pol. Vertical Fundamental

LHLMN&NM“

138

015 ”““M“M

iy 56 ULNIA-U-NILZA-U-NIL-2C

A ("

850 W'WM :

88 ""\W"“‘M.:ﬂm;lr}l'u i
Peak Blank

35

16

5300 530, 5340, 5360, 5380, 5400

Frequency (WHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 535150 57.67 74.00 -16.33 49.33 3479 0.8 .29 a0 3 192 PEMK

o Level (Bulim)

56 U-NI-U-N-24-U-NI-2C AVG)

Av — Blank
9 18

163

5300 5320, 5340, 5360, 5360, 5400
Frequency (MHz)

Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 5350.00 45.88 54.00 -3.12 37.53 3400 10.84 7.9 .80 320 192 AVERAGE

Sporton International Inc. (KunShan) Page Number . C77 of C286
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG



saranas. FCC RF Test Report

Report No. : FR480804D

Pol. Horizontal Vertical
mmﬁl[ﬂﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T JLm LT LT
— = - o TGUNLUNZAALAG) _ C0 o SGUNLLLNA LG
488 1 8 [ At
Peak e ‘WW"M‘" wiaiadas L A o WW‘W
Avg 35 3!
163 163
7000 s200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 10560.00 44.31 08.20 -23.89 57.66 37.78 15.44 66.49 .00 == PEAK 1 10580.00 44.66 74.80 -29.34 57.89 37.72 15.48 6643 0.0 -- - PEAC

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG
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o ss. FCC RF Test Report Report No. : FR480804D

28

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ac VHT80_CH106_5530MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138
1
15 175
813 13
56 ULNI-U-2A N2 TUTI ML 6 NI 2AULNL2C
650 T
50
e s w
Peak
15 s
163
163
8560 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 54%.08 6.42 74.00 -13.58 SL.B4 3485 10.% 37.26 0.0 14 301 PEX Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 5463.28 6B.49 £8.20 -7.80 S51.84 34.85 10.97 37.26 0.68 114 381 PEAK 1553000 102,19 ----ev woeeee 93.60 477 1L07 7.5 000 114 301 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
w5 w5 1
B3 813
650 50
56 U-NI-U-N-2A-M-ZCLAVG) L L 56 UNILA-U-NI-ZA-U-NI-2C1AVG)|
a ‘ s \u\.,-
Av
) 325 35
163 163
U U
5350 532 414, S4. 518, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 545464 43.73 54.00 -5.27 40.15 34.88 10.9 37.26 @.00 114 381 AVERAGE 1 5530.00 95.48 ----ev -omee- 86,89 34.77 107 37.25 0.00 114 301 AVERAGE
Sporton International Inc. (KunShan) Page Number . C79 of C286
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saranas. FCC RF Test Report Report No. : FR480804D

Pol. Horizontal Fundamental

o Level (Bulim)

56 U-HIH1-U-N-2A-U-AT-2C

| 1
488 T i KPS EPRVRLEN I T WY T | R gt g |
Ll L | A T A

Peak Blank
35
16
5685 510, i, 573, 5148, 5185
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1T 5734 49.98 68.20 -18.20 4106 34.83 1L3 3725 a0 114 300 PEMK

Sporton International Inc. (KunShan) Page Number : C80 of C286
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG



o ss. FCC RF Test Report Report No. : FR480804D

28

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ac VHT80_CH106_5530MHz

ANT CDD 0+1
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
134 1138
15 175 !
813 13
56 UL U2 -2 TUTI ML LT 6 AN 2AULNL2C
650 g &1 T
ot s W«ww
Peak
13 35
163
163
8560 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5458.00 59.71 74.00 -14.29 5113 3487 10.97 37.26 0.0 292 164 PEXK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
7 5469.64 6B.49 £8.20 -7.71 5195 34.82 10.98 37.26 0.68 292 164 PEAK 1 5530.00 98,49 ----on ooeee- 89.92 476 1106 37.25 0.80 292 164 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 i
B3 813
650 50
56 U-NI-U-N-2AU-M-ZCLAVG) L L 56 UNILA-U-NI-ZA-U-NI-2C1AVG)|
s i s Lﬂ/-
Av
) 325 35
163 163
U U
5350 532 414, S4. 518, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5459.76 43.27 54.00 -5.73 39.78 34.86 10.97 37.26 0.00 292 164 AVERAGE 1 5530.00 9842 ---eev -omeee BLES 34.76 1106 37.25 0.00 292 164 AVERAGE
Sporton International Inc. (KunShan) Page Number . C81 of C286
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saranas. FCC RF Test Report Report No. : FR480804D

Pol. Vertical Fundamental

o Level (Bulim)

56 U-HIH1-U-N-2A-U-AT-2C

I

A 1
L oyt FYe TR [N TN A i
A IRl i [ U L L "

At A MPH o
Peak Blank
35
16
5685 510, i, 573, 5148, 5185
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 574884 49.58 68.20 -18.60 40.57 34.% 1137 37.26 .00 292 164 PEMK

Sporton International Inc. (KunShan) Page Number : C82 of C286
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG



saranas. FCC RF Test Report Report No. : FR480804D

Pol. Horizontal Vertical
1‘,““mellilﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T JLm 1T
4 B G NN 2A--ZCHAVG) 4 B 50 UM 2A- - 2CAVG)
48 Aty il 4 i
Peak . PRSP ey
Avg 35 3!
163 163
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 11660.08 43.70 74.80 -30.30 55.68 37.98 15.80 65.76 @.08 -~ -- PEAK 1 11660.00 44.76 74.80 -29.24 56,74 37.98 15.80 €576 @.08 - - PEAK
Sporton International Inc. (KunShan) Page Number : C83 of C286
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saranas. FCC RF Test Report

Report No. : FR480804D
29
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ac VHT80_CH122 5610MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
113§
134 i
15 175
LN "3
56 UM -U-AIL-2A-UNI-2C o 1 Y 22 A
650 —
a0
; EWWW \W
P et e AR s
Peak M
125 s
163
163
8560 5362 5414, 546, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4500, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5417.04 50.52 74.00 -13.48 42,18 3470 1091 37.27 0.0 161 296 PEAK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
7 5469.20 50.88 068.20 -18.12 41.54 34.82 10.98 37.26 0.68 161 296 PEAK 1 5610.00 105,84 - woeeee 9718 M50 1L17 37.23 0.0 161 296 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
i1 i !
i3 LN
50 Al
56 U-NA-U-AI-2A-U-NI-2CIAVG) L L 56 U-A0-1-U-H0-2A-U-NIL2CIAVE)
44 1 44 \L/\/
Av
) 125 125
163 163
U U
5350 1A 414, 5446, 418, il 1000 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 545512 39.76 54.00 -14.30 3112 34.88 10.9% 37.26 @.00 161 296 AVERAGE 1 5610.00 97.66 -----v -=---- 88,92 34.80 1117 37.23 0.00 161 296 AVERAGE
Sporton International Inc. (KunShan) Page Number . C84 of C286
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saranas. FCC RF Test Report Report No. : FR480804D

Pol. Horizontal Fundamental
m[ﬂd[ﬂ&lwml
138
15
1K
56 U-N1-U-N-2A-H-2C
850
MWWM " :.Y.L'MJMMM b
Peak Blank
35
16
5685 510, i, 573, 5148, 5185
Frequency (WHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B B B B a dy
1 574140 53.07 68.20 -15.13 44.19 34.87 1136 37.26 0.0 161 296 PEAK

Sporton International Inc. (KunShan) Page Number : C85 of C286
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FCC ID: 2AFZZCRP4CG



o ss. FCC RF Test Report Report No. : FR480804D

29

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ac VHT80_CH122_5610MHz

ANT CDD 0+1
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138
1
15 175
813 13
56 ULNI-U-NL2A-U-N-2C T T LT U AU AL
650 T
50
1 %MMWMWWMM
pa R T A UL i)
Peak
15 s
163
163
8560 5362 5414, 546, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
freq Llevel Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5M8.56 50.60 74.00 -13.40 42.03 489 1095 37.27 0.00 288 199 PEXK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 5468.83 58.56 08.20 -17.64 42.02 34.82 10.98 37.26 0.68 288 199 PEAK 1 5610.00 109,45 ----vv woeeee 9171 M0 1L17 7.3 080 288 199 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 1
B3 813
650 50
56 U-NI-U-N-ZAU-M-ZCLAVG) L ol 2AA-CTAVG)
48 448 Lﬂ‘
1
Avg
325 35
163 163
U U
5350 532 414, §4. 518, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5458.80 39.42 54.00 -14.58 30.85 34.86 10.97 37.26 @.00 288 199 AVERAGE 1 5610.00 91.89 ----ev -oeee- 83,15 .80 1117 37.23 0.00 288 199 AVERAGE
Sporton International Inc. (KunShan) Page Number . C86 of C286
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Pol. Vertical Fundamental
1H|.M(dmlwml
138
15
1K
56 U-N1-U-N-2A-H-2C
850
oy 1
W Ao e AP kb
Peak Blank
35
16
5685 510, i, 573, 5148, 5185
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B B B B a dy
1 5747.24 5325 68.20 -14.95 44.05 34.89 1137 37.26 0.0 288 199 PEAK

Sporton International Inc. (KunShan) Page Number : C87 of C286
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG



SPORTON LAB.

FCC RF Test Report

Report No. : FR480804D

Pol. Horizontal Vertical
T L)
113§ 1134
915 915
B3 SN TNATNIE i SN TN
iy )yl _1 T g SR e B
4 ~ ) %U-N&ﬂ-IA-U-NHCb\LVj% 4 ~ B0 U-AI-A-U-AI-2A-U-NI-2CHAVG)|
8l 2 At gi—1 2 L
Peak W s ﬂ“ " M L AR Py i !
35 !
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preswp  Aux APos TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdumBNn & BN B €& B & o iy M BNa & EW B & B & o i
1 743070 45.29 7400 -28.71 63.14 3572 1296 66.53 0.8 - - Pesk 1 7479.60 45.18 74.00 -28.82 63.04 35.72 1296 66.54 0.0 .- - Pexk
7 11228.08 45.32 74.86 -28.68 56.56 37.98 15.92 65.14 @8 - -- PEAK 1 11228.08 44.72 4.8 -29.18 55.9 37.98 15.92 65.14 Q.8 - -- PEAK

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG
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30

Mode Band Edge - L

U-NII-2A_5.15-5.35_802.11ac VHT160_CH50_Full_5250MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1134 134
1
95 LA
i 83
56 U-A-1-U-H-2A-UNI-2C ] | LT 50 N1 2802
54 1 WW 50
4B.BWWWWWW 448 WMWW
Peak
125 15
16 163
A0 5050, 5100, A, 520, 5240 10 . . 4600, 5800, 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Llevel Line Margin Level Factor  Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5867.00 6.95 74.00 -13.05 52.99 3472 10.59 37.35 0.0 193 296 PEAK 1 5250.00 10,33 ----vv -onee- 9.9 .60 18.75 3731 0.00 193 296 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1134 134
95 LA 1
i 83
54 50
56 U-H0-4-U-A-A-U-NIL-2CHAVE) L L 56 UNILA-U-NI-ZA-U-NI-2CIAU)
s ' I
Av
g 15 15
16 163
A0 5050, 5100, A, 520, 5240 10 a0, . 4600, 5800, 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5897.75 45.67 54.00 -5.33 40.63 3479 10.60 37.35 @.00 193 296 AVERAGE 1 550,00 92,63 ----ev -emee- B4.59 34.60 18.75 37.31 0.00 193 296 AVERAGE
Sporton International Inc. (KunShan) Page Number . C89 of C286

TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG




saranas. FCC RF Test Report Report No. : FR480804D

Pol. Horizontal Fundamental
LHLMNMVM“
138
15 ‘“‘.W.“ !
WWWM
iy L 56 ULNIA-U-NILZA-U-NIL-2C
850 ! ]
. S A A
Peak Blank
35
16
5050 5282 5334, 5316 5418, 5460
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 5387.97 58.03 74.00 -15.97 49.78 3465 10.88 37.28 .00 193 296 PEMK

o Level (Bulim)

56 U-NI-U-N-24-U-NI-2C AVG)

QAV A VAV SR

Av T Blank
9 15

163

5250 5292, 533, 5376, 5418, 5460
Frequency (VHz)

Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 539,16 46,62 54.00 -7.3 3839 34.62 10.89 37.28 .00 193 296 AVERAGE

Sporton International Inc. (KunShan) Page Number : C90 of C286
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG
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30

Mode Band Edge - L

U-NII-2A_5.15-5.35_802.11ac VHT160_CH50_Full_5250MHz

ANT CDD 0+1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
w5 w5 1
B3 813
56 U-NIL-U-N-2-U-N-2C ] | LT 56 N1 28020
50 WM/( 50
1
a8 WWWWWMM ! s o el
Peak
325 35
163 163
Al 5050, 5100, 50, 5200, 5250 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5142.50 56.20 74.00 -17.80 48.26 34.63 10.65 37.34 0.0 294 184 PEAK 1 5250.00 95.51 --seev ooeeee B7.45 34.62 10.75 3731 0.00 24 154 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
1
B3 813
650 50
56 U-NI-U-NI-2AU-M-2CAVG) L ol ZA A 2CAVE
48 1 448 L,v
Av
) 325 35
163 163
Al 5050, 5100, 50, 5200, 5250 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 512775 45.21 S4.60 -B.79 37.13 34.69 10.63 37.34 0.0 294 184 AVERAGE 1 5250.00 87.80 ----vv -=nom- 79.76 34.60 18.75 3731 0.00 294 154 AVERAGE
Sporton International Inc. (KunShan) Page Number 1 C91 of C286
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Pol. Vertical Fundamental
LHLMNMVM“
138
15
o Pkt
M 56 ULNIA-U-NILZA-U-NIL-2C
850 ‘\ i
i meww-'wwaMM
Peak Blank
35
16
5050 5282 5334, 5316 5418, 5460
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 535773 57.17 74.00 -16.83 48.84 3477 10.85 3729 o.e0 290 184 PEAK

1H|.M(dmlwml
138
15
e
850 ,\,1
56 U-H-1--A-28-U-NTL-2C AV
al 1
e T e
Avg D— Blank
35
16
5050 5282 5334, 5316 5418, 5460
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B dh B B B a dy
1 5386.71 43.95 54.00 -10.05 35.78 34.65 10.88 37.28 @.00 294 184 AVERAGE
Sporton International Inc. (KunShan) Page Number 1 C92 of C286

TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG



saranas. FCC RF Test Report

Report No. : FR480804D

Pol. Horizontal Vertical
MLWWBUW"] 0 Level (dBuVim)
1134 1134
915 015
iy 56 11N 2A-0-Ni-2C i 56 ULNH-U-AT-2A-0-N0-2C
Jm _1L LT T JLm LT LT
N _ . BOUNL-H0 28 20(AVG) L ) 5oL iw,u.iuq.wg
m II ol 4
Peak W NP g I el
Avg 18 !
163 163
1000 9200, 11400, 13600, 15800, 18000 1000 900, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 10509.00 44.77 68.20 -23.43 58.23 37.78 15.40 66.56 .00 == PEAK 1 10509.00 44.02 68.20 -24.18 57.37 37.78 15.44 66.49 @.00 - -- PEAK

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG
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saranas. FCC RF Test Report

Report No. : FR480804D

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ac VHT160_CH114 Full_5570MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138
1
15 175
813 13
' 1 7 50
e s %memwww
Peak
13 35
163
163
8560 534, 5438, 5482, 5426, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
freq Llevel Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 542348 59.78 74.00 -14.20 5139 3474 10.92 37.27 0.0 208 18 PEAK Wiz douV/m dBuv/m @B oBV B B A8 B om deg
1 54440 57.28 68.20 -10.92 43.73 34.84 10.97 37.26 .68 209 118 PEAK 1557000 99.97 ----en ooeee- 9130 .80 1L 37,24 0.00 200 118 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 1
B3 813
50 50
50 ULNI-0-N-ZA-U-HI-2CIAVG) L ol 2A-A-2CTAVG)
s ' s \_wmeﬁ,
Av
) 325 35
163 163
U U
5350 534, 438, 5442, 551, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5425.24 43.58 54.00 -5.42 40.15 3475 10.92 37.27 0.0 209 115 AVERAGE 1 5570.00 9198 ----ev -onoe- 8331 .80 1111 37.24 0.00 200 115 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG
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saranas. FCC RF Test Report Report No. : FR480804D

Pol. Horizontal Fundamental

L)

1138

97.5]“*@@ i M it
B3 \

A 56 U-N1-U-N-2A-H-2C
850 L/
1
s MWWWWW%M
Peak Blank
35
16
50 5609, 5648, 5687, 5T, 5185
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1573595 56.35 68.20 -11.85 47.42 3484 1135 37.26 .00 208 118 PEMK

Sporton International Inc. (KunShan) Page Number . C95 of C286
TEL : +86-512-57900158
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saranas. FCC RF Test Report

Report No. : FR480804D

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ac VHT160_CH114 Full_5570MHz

ANT CDD 0+1
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
1138 1138
975 175 1
813 13
. 56 ULNI-U-NL2A-U-N-2C mhpiE I e | BN N-AUN-2C
! 1 7 w B
ol boitaht 1
MWMWMPFW Wl Y
e s &MMMMMWM
Peak
15 s
163
163
8560 534, 5438, 5482 5428, 510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
freq Llevel Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 542370 59.09 74.00 -14.91 50.78 3474 10.92 37.27 0.0 287 33PENK Wiz douV/m dBuv/m @B oBV B B A8 B om deg
1 5466.82 57.12 68.20 -11.08 43.57 34.83 10.98 37.26 0.68 267 338 PEAK 1557000 95,55 --seem wmeee- 8689 .50 1118 37.24 0.0 287 330 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
1
B3 813
650 50
50 ULNI1-0-N-ZA-U-HI-2CIAVG) L L 56 UMILA-U-NI-ZA-U-NI-2C1AVG)
s ! s \Mwwxwﬂ
Av
) 325 35
163 163
U U
5350 534, 438, 5442, 551, 510 1000 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5488.74 43.10 54.00 -5.99 39.83 34.65 10.9% 37.28 @.00 267 33 AVERAGE 1 5570.00 8652 ----ev -=noe- 77.86 3480 1118 7.4 0.00 287 335 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG
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saranas. FCC RF Test Report

Report No. : FR480804D

TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG

Pol. Vertical Fundamental
m[ﬂdﬂmlwm]
1138
15
” O Mt
0 }
. g
Peak Blank
35
163
510 5609, 56548,
Frequency (MHz)
Linit fead  Ant
Freq Level Line Margin Level Factor
Wit B B @ & B B a by
1 STLES S53.60 68.20 -145) 4476 .53
Sporton International Inc. (KunShan) Page Number : C97 of C286




SPORTON LAB.

FCC RF Test Report

Report No. : FR480804D

Pol. Horizontal Vertical
T L)
113§ 1134
915 915
B3 SN TNATNIE i3 SN TN
iy gy LT UL LT
- _ DG NN 2A--H-ZCHAVG) 4 ~ B0 U-AI-A-U-AI-2A-U-NI-2CHAVG)|
-1 2 — gl 7 : i
Peak . gy W il g W
35 !
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preswp  Aux APos TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdumBNn & BN B €& B & o iy M BNa & EW B & B & o i
1 7426.80 45.54 74.00 -28.46 63.82 35.74 1290 66.94 .00 - Peak 1 7426.80 45.10 74.00 -20.80 63.48 3574 192 6694 0.00 - - Peak
2 11143.08 44.43 74.86 -29.57 56.88 37.94 15.86 65.45 @.08 - PEAK 1 11143.08 44.58 74.80 -29.42 56.23 37.94 15.86 65.45 @.8 - - PEAK
Sporton International Inc. (KunShan) Page Number : C98 of C286
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saranas. FCC RF Test Report

Report No. : FR480804D

Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Full_5180MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 1138 1
i1 i
i3 LN
] ] | S UHL-UN2A DN
50 a0
488 488 WWMW
Peak
125 125
163 163
sl 5120, 540, 5180, 5180, 5200 100 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5147.40 54.09 74.00 -19.91 46.17 34.61 10.65 37.34 0.0 308 3L PENK 1 5180.00 118,56 -----v -=--=- 102,56 34.65 10.68 37.33 0.00 300 311 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
i3 LN
50 Al
50 U-NA-U-N1L-2A-U-HI-2CIAVG) I T R 11 2 i )
44 1 44 L_-J\)
Av
) 125 125
163 163
sl 5120, 540, 5180, 5180, 5200 100 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5149.50 42.57 54.00 -11.43 34.66 34.60 10.65 37.34 @.00 308 311 AVERAGE 1 5180.00 101,23 ----ev -onee- 93.23 34.65 10.68 37.33 0.00 300 311 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG
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o ss. FCC RF Test Report Report No. : FR480804D

32
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Full_5180MHz
ANT CDD 0+1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
B3 813
] | | QLN 2A -2
650 50
1
48 448
Peak
325 35
163 163
sl 50, 5140, 580, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 5150.60 52.74 74.00 -21.26 44.83 34.60 10.65 37.34 0.0 232 B PEAK 1 5180.00 106,26 -----v -=--=- 98.24 34.66 10.69 37.33 0.00 232 b PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
50 50
50 ULNI-U-N-ZA-U-HI-2CIAVG) L L 56 UNIL-U-NI-ZA-U-NI-2CVG)
48 | 448
Av S
) 325 35
163 163
sl 50, 5140, 80, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5150.00 41.67 54.00 -12.93 33.16 34.60 10.65 37.34 0.6 232 B AVERAGE 1 5180.00 97.64 ----ev oemeee B9.62 34.66 10.69 37.33 0.00 232 0 AVERAGE
Sporton International Inc. (KunShan) Page Number : C100 of C286
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saranas. FCC RF Test Report

Report No. : FR480804D

Pol. Horizontal Vertical
1‘,““mellilBu‘ﬂm] 0 Level (dBuVim)
1134 1134
915 015
iy 56 11N 2A-0-Ni-2C i 56 ULNH-U-AT-2A-0-N0-2C
Jm _1L LT T AL LT LT
4 _ G UM G- 2A-U-HI-2CAVG)| 1 _ G U-NI-U-NI-2A-U-NI-2CAV)|
Peak e A . MMWMW y Lo T
W W‘ g MWW
Avg 18 !
163 163
1000 9200, 11400, 13600, 15800, 18000 1000 900, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 10360.00 44.97 68.20 -23.23 56.61 37.60 15.30 66.54 .00 == PEAK 1 10360.00 44.60 68.20 -23.68 58.24 37.60 15.30 66.54 @.00 - -- PEAK

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG
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saranas. FCC RF Test Report Report No. : FR480804D

Pol. Horizontal Vertical
mL&v&I[ﬂBu‘lﬁn] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T JLm 1T
4 B G NN 2A--ZCHAVG) 4 B 50 UM 2A- - 2CAVG)
Peak 48 T aipyiyite : 1 eI
L i R iy Lot Wilvhont
Avg 35 3!
163 163
7000 §200. 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 10440.00 44.50 68.20 -23.79 58.84 37.65 15.36 66.55 @.08 -~ - PEAK 1 1044000 44.45 68.20 -23.75 57.99 37.65 15.36 66.55 @.08 -~ -- PEAK
Sporton International Inc. (KunShan) Page Number : C102 of C286
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Pol. Horizontal Vertical
1‘,““mellilﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T JLm 1T
4 B G NN 2A--ZCHAVG) 4 B 50 UM 2A- - 2CAVG)
488 1 W b 1 A iy
Peak g i i o, PRI
Avg 35 3!
163 163
7000 s200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 10480.00 44.87 68.20 -23.33 58.35 37.69 15.39 66.56 @.08 -~ -- PEAK 1 1p480.00 44.16 68.20 -24.04 57.65 37.68 15.39 66.56 @.08 -~ - PEAK
Sporton International Inc. (KunShan) Page Number : C103 of C286
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saranas. FCC RF Test Report

Report No. : FR480804D

Pol. Horizontal Vertical
1‘,““mellilﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T AL LT LT
4 B G NN 2A--ZCHAVG) 4 B 50 UM 2A- - 2CAVG)
Peak m Yy § T
Iy g PR T
Avg 35 3!
163 163
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 10520.00 44.23 68.20 -23.97 57.66 37.78 15.41 66.54 .00 == PEAK 1 10520.00 4473 68.20 -23.47 58.14 37.78 15.42 66.53 @.08 -~ - PEAK

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG
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saranas. FCC RF Test Report Report No. : FR480804D

Pol. Horizontal Vertical
MLMIIIEMH] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T JLm 1T
N _ . BOUNL-H0 28 20(AVG) L )  SGUNH-UNLAUNLECIAVG)
Peak e L™ § T A
NHoy wew Mgl W
Avg 35 3!
163 163
7000 s200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 10609.08 44.58 74.80 -29.42 57.86 37.70 15.47 66.45 @.00 -~ - PEAK 1 10609.00 4472 74.80 -29.28 56.00 37.78 15.47 6645 0.0 -- - PEAK
Sporton International Inc. (KunShan) Page Number : C105 of C286
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saranas. FCC RF Test Report

Report No. : FR480804D
37
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_Full_5320MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B 56 ULNILA-U-N-2A-U-N-2C B
) ] | 1 G UM H-A N0
650 ‘ 50
W 1
4 il TT———
Peak
325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 535190 53.45 74.00 -20.55 45.11 3479 10.84 37.29 0.0 308 315 PEMK 1 5320.00 108,02 -----v -=---- 99.71 34.50 10.81 37.36 0.00 300 315 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
50 50
565 U-NI-U-NL 2N ZC AV L L 56 UMILA-U-NI-ZA-U-NI-2C1AVE)
48 448
Av
) 325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5350.60 43.47 54.00 -10.53 35.12 34.50 10.84 37.29 0.00 308 315 AVERAGE 1 5320.00 109,88 -----v -=---- 92,57 34.50 10.81 37.38 0.00 300 315 AVERAGE
Sporton International Inc. (KunShan) Page Number : C106 of C286
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saranas. FCC RF Test Report

Report No. : FR480804D

Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_Full_5320MHz
ANT CDD 0+1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B 56 ULNILA-U-N-2A-U-N-2C B
| ] | 1 G UM H-ZAU-NI-2C
3 — 50
" 1
488 488 mewwfmmmw
Peak
325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 535L70 53.36 74.00 -20.70 44.96 3479 10.84 37.29 0.6 273 B PEAK 1 5320.00 107,48 ----vv -onom- 99.09 34.50 10.81 3736 0.0 3 b PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 !
B3 813
50 50
565 U-N-U-NL 2N ZC AV L L 56 UNILA-U-NI-ZA-U-NI-2C1AVE)
48 448
Av
) 325 35
163 163
sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5350.00 42.32 54.00 -11.68 33.97 34.00 10.84 37.29 .00 273 B AVERAGE 1 530,00 9771 --seev oomeee B9.40 34.50 10.81 3736 0.00 3 0 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG
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SPORTON LAB.

FCC RF Test Report

Report No. : FR480804D

TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG

Pol. Horizontal Vertical
MLMIIIEMH] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T JLm LT LT
N _ . BOUNL-H0 28 20(AVG) L )  SGUNH-UNLAUNLECIAVG)
08 1 Heured § 1 P ﬂ‘L“N
Peak IR Y O ot NIRRT T e
Avg 35 3!
163 163
7000 §200. 11400, 13600, 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 10640.00 45.09 74.00 -28.91 58.25 37.74 15.50 66.40 .00 PEAK 1 10640.00 44.46 74.80 -29.54 57.62 37.74 15.50 6640 0.00 - - PEAK
Sporton International Inc. (KunShan) Page Number : C108 of C286



saranas. FCC RF Test Report

Report No. : FR480804D
38
Mode Band Edge
U-NII-2C_5.47-5.725 802.11ax HE20_CH100_5500MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
113§ 134 1
15 175
LN "3
] ] G UIA-U--2A- N2
650 850
4 488 W
Peak
125 0
163
163
8560 5362 5414, 546, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4500, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5458.96 5472 74.00 -19.28 46.15 34.86 10.97 37.26 0.0 259 335 PENK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
7 546824 59.63 68.20 -B.57 51.08 34.83 10.98 37.26 @.88 259 335 PEAK 1 5500.00 109,89 ----vv woeee- 10142 470 1.8 37.5 0.0 259 335 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
i3 LN
50 ]
56 U-NA-U-NI-2A-U-NI-2CIAVG) L L 56 U-A-1-U--ZA-U-NIL2CIAVE)
44 1 44 kw
Av
) 125 125
163 163
U U
5350 1A 414, 5446, 418, il 1000 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5457.50 43.19 54.00 -10.81 34.62 34.87 10.9% 37.26 @.00 259 335 AVERAGE 1 5500.00 101,54 ----ev -enee- 93.07 #.70 1182 37.25 0.00 259 335 AVERAGE
Sporton International Inc. (KunShan) Page Number : C109 of C286
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saranas. FCC RF Test Report

Report No. : FR480804D
38
Mode Band Edge
U-NII-2C_5.47-5.725 802.11ax HE20_CH100_5500MHz
ANT CDD 0+1
Pol. Vertical Fundamental
: o LEVEI (dBuVim) i o LEVEH (dBuVim)
113§ 134
1
15 175
LN "3
56 LM -ULAIL-2A-UNI-2C T ML LT 16 UL 2AULNL2C
650 T
a0
488
43 it et
Peak
128 0
163
163
8560 5362 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 0. 0. 4500, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B BV dB/m B dB dB o deg -
1 5459.92 52.26 74.00 -21.74 43.69 3486 10.97 37.26 0.0 257 B PEAK Wiz douW/m dBuv/m @B oBV B B A8 B om deg
1 5468.56 55.97 68.20 -12.33 47.42 34.83 10.98 37.26 0.6 257 B PEAK 1 5500.00 105,31 ---vvv woeeee 9.84 .70 1102 7.5 om0 27 B PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
ik ik 1
i3 LN
50 ]
56 U-NA-U-NI-2A-U-NI-2CIAVG) L L 56 U-A-1-U-0-2A-U-NIL2CIAVE)
4 1 Lk L’f\/
Av
) 125 125
163 163
U U
5350 1A 414, 5446, 418, il 1000 0. 0. 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBindwe B BN & & B B a g
1 5459.92 4136 54.00 -12.70 32.73 34.86 10.97 37.26 0.6 257 B AVERAGE 1 5500.00 96.50 ----vv -=-oe- 88,03 4.7 182 7.5 0.0 257 0 AVERAGE
Sporton International Inc. (KunShan) Page Number : C110 of C286
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saranas. FCC RF Test Report Report No. : FR480804D

Pol. Horizontal Vertical
1‘,““mellilﬂu‘ﬂm] 1 Level {dBuVim)
1138 1134
915 95
iy 56 ULNI-U-M-2A 0N i 56 ULNIA-UNL2A UK
Jm _1L LT T JLm _ LT
4 B G NN 2A--ZCHAVG) 4 B 50 UM 2A- - 2CAVG)
LI i i N
Peak oo o .W.'wmwmww s A st
Avg 35 3!
163 163
7000 §200. 11400, 13600. 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Art (afle Preamp  Aux APos TPos Linit Read  Ant Cafle Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B &Y B B B 6 m dy Mdindn & BN B B B 6 o dy
1 11609.08 43.17 74.80 -30.83 .30 38.10 15.76 65.%9 @.08 -~  -- PEAK 1 11609.00 43.21 74.80 -30.79 55.34 38.18 15.76 65.99 @.08 -~ - PEAC
Sporton International Inc. (KunShan) Page Number : C111 of C286
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SPORTON LAB.

FCC RF Test Report

Report No. : FR480804D

Pol. Horizontal Vertical
T L)
113§ 1134
915 915
s LN VRN i G UM RN
iy gy LT UL LT
— _ DG NN 2A--H-ZCHAVG) 4 ~ B0 U-AI-A--AI-28-U-NT-2CHAVG)
13881 ) e ol 1 5 |
Peak IR ’ T
35 !
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preswp  Aux APos TPos Linit Read  Ant Cable Presmp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
WrdumBNn & BN B €& B & o iy M BNa & EW B & B & o i
1 744000 46,15 74.00 -27.85 G4.40 35.66 12.93 66.B4 0.8 .- - Pesk 1 7440.00 46.43 74.00 -27.57 6468 35.66 12.93 66.84 0.00 - - Peak
2 11168.068 45.85 74.86 -28.95 56.58 37.96 15.88 65.37 @.08 - PEAK 1 11168.068 44.27 74.86 -29.73 55.80 37.96 15.88 65.37 @.e8 - - PEAK
Sporton International Inc. (KunShan) Page Number : C112 of C286
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saranas. FCC RF Test Report

Report No. : FR480804D

Pol. Horizontal Fundamental
1H|.M(dmwml mLeveI{anWml
134 1134 1
14 HMW \ 915
B3 B3
\M 1 s 56 U-H1.U-NIL-2A-UHI-2C ] ] i | S AIA-U-I-2A- N2
650 Y MMWI 650
484 ‘L‘M‘L‘J"i'lrun Ll ly m i ‘\ 444 i A \WW‘"" il
Peak f ¥ e o I
Y A
163 163
5685 5101, il 5T 548, 5785 1000 0. 0. 400, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B B B B a dy MBWndwn B BY & & B & a g
1 572612 64.26 68.20 -3.94 55.30 34.80 1133 37.25 Q.00 308 326 PEAK 1 5700.00 118,75 ----vv -vnee- 102.00 3470 1.9 37.4 0.00 300 326 PEAK
mLeveI{anWml
1134
1
915
B3
650
L . 56 U-A0-1-U-0-2A-U-NIL2CIAVE)
LI
R
Avg Blank i I P
,v\N\w--"NW
163
1000 0. 0. 400, 5600. 000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBWndwn B BY & B B & a g
1 5700.00 101,02 ----vv -=--m- 92.27 .70 1.9 37.24 0.00 308 326 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG
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saranas. FCC RF Test Report Report No. : FR480804D

Pol. Vertical Fundamental
1HLMNMW"“ mLeweI{leNhnl
138 1138 i
st
15 / Wm\ 915
1K 8.3
ﬁ\ﬂ L\« " 56 U-NIA-U-NIL2A-U-NIL-2C ] L] i | G NI--NI-ZAUNLC
B50m7 %WW‘ 650
a w‘h‘yﬁ" Al o ol Rt g T ot At
Peak gt S i
35 35
16 163
5685 510, i, 573, 5148, 5185 1000 0. 0. 4600, 5800, 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B B B B a dy MBWndwn B BY & & B & a g
1 5725.16 68.31 68.20 -7.09 51.43 34.80 1133 37.25 .00 308 333 PEM 1 5700.00 106,20 -----v -=---- 97.42 370 1130 3.4 o000 333 PEAK
mLeweI{leNhnl
1138
w5 1
8.3
650
L L 56 UMILA-U-NI-ZA-U-NI-2C1AVG)
it
Av Blank I o
9 Y el
,-\f\f’\hrW
163
1000 0. 0. 4600, 5800, 1000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBWndwn B BY & B B & a g
1 5700.00 96.15 ----ev -eeoe- 87.37 472 1130 7.4 0.00 300 333 AVERAGE
Sporton International Inc. (KunShan) Page Number : C114 of C286
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saranas. FCC RF Test Report Report No. : FR480804D

Pol. Horizontal Vertical
T L)
113§ 1134
915 915
B3 SN TNATNIE i3 SN TN
iy gy LT UL LT
- _ D0 NN 2A - ZCHAVG) 4 ~ B0 U-AI-A--AI-28-U-NT-2CHAVG)
LT - Foptty - : _
Peak RIS T s i Wit
35 !
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 1000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preswp  Aux APos TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WrdumBNn & BN B €& B & o iy M BNa & EW B & B & o i
1 759950 46,72 74.00 -27.28 G4.45 35.99 13.05 66.60 0.8 .- - Pesk 1 7599.50 46.5% 74.00 -27.44 64,29 35.99 13.05 66.68 0.8 .- - Pexk
7 11400.08 44.99 74.86 -29.01 55.39 38.08 16.85 o445 @08 - -- PEAK 1 11400.08 44.99 74.80 -29.81 55.39 38.68 16.85 6445 Q.08 - -- PEAK
Sporton International Inc. (KunShan) Page Number : C115 of C286
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saranas. FCC RF Test Report

Report No. : FR480804D

41
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_RU26/0_5180MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
fas s !
95 LA
i 83
] | | SGUHH-UNI-24--N2C
54 50
g e L e 44 kwwwwwww%w
Peak
125 15
16 163
50 §al. §140. 1. 5180, 5200 10 . . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Freg Llevel Line Margin Level Factor  Loss Factor Factor Remark
Medwndwm B B B & & @ o dg Medwndwe & B0 G & & @& o dy
1 5147.9 53.72 74.00 -10.28 45.80 34.61 10.65 37.34 0.0 308 363 PEAK 1 5180.00 112,68 ----vv -=--=- 104,61 34.64 10.68 37.33 0.00 300 383 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1134 134 i
95 LA
i 83
54 50
56 U-0-4-0--A--NHCIAVG) L L 56 UNILA-U-NI-ZA-U-NI-2CIRVG)
48 i 48
Av
g 125 15
16 163
50 §al. §140. 1. 5180, 50 10 a0, . 4600, 5800, 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Medwndwm B B B & & @ o dg Medwndwe & B0 g & & @& o dy
1 5136.40 4175 54.00 -12.25 33.80 34.65 10.64 37.34 0.00 309 303 AVERAGE 1 5180.00 106,38 -----v -=---- 98.39 34.64 10.68 37.33 0.00 300 303 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG
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saranas. FCC RF Test Report

Report No. : FR480804D

Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_RU26/0_5180MHz
ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B3 813
] | | SG U4 N2
50 50
44 44 MmMMWmeMw
Peak
325 35
163 163
sl 50, 5140, 80, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 512060 5125 74.00 -20.75 43.77 3471 10.62 37.35 0.00 188 174 PEAK 1 5160.00 108,98 -----v -=---- 10099 34.64 10.68 37.33 0.00 188 174 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B3 813
50 50
50 ULNI-U-N-ZA-U-HI-2CAVG) L L 56 UNILA-U-NI-ZA-U-NI-2CIRVG)
48 448
1
Av i R
) 325 35
163 163
sl 50, 5140, 80, 5180, 5200 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg

1 5146.20 39.37 54.00 -14.63 31.44 34.62 10.65 37.34 @0.00 188 174 AVERAGE

Wiz douV/m dBuv/m @B oBV B B A8 B om deg
1 5180.00 102,56 ----vv ==-mm- 9457 464 10.68 37.33 .00 188 174 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: 2AFZZCRP4CG
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saranas. FCC RF Test Report

Report No. : FR480804D

42
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_RU26/8_5320MHz

ANT CDD 0+1
Pol. Horizontal Fundamental

11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)

1138 13 1

45 95

B 56 ULNILA-U-N-2A-U-N-2C B

) | 1 ] | {7 56 UNI-A-H-AU-NI-2C

50 Uw ! i 50

49 wWW¢¢mewwmww 484 LMMMmMMww
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sl 530, 5340, 5360, 5380, 5400 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aix  APos TPos Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B BY & & B B a g
1 535830 66.32 74.00 -7.68 57.99 3477 10.85 37.29 0.0 289 144 PEN 1 5320.00 113.08 -----v -=---- 104,68 34.80 10.82 37.38 0.00 289 144 PEAK
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5%00 534, 5340, 5360, 5360, 5400
Frequency (MHz)

Linit Read  Ant Cafle Preamp  Aix  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 535970 39.45 54.00 -14.55 3113 3476 10.85 37.29 .00 289 144 AVERAGE
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100 1. . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz douV/m dBuv/m @B oBV B B A8 B om deg
1 5320.00 105,68 ---vvr -memm- 9736 3480 10.82 37.30 0.0 289 144 RVERAGE
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